namco

SALAXIAINA

™™

PROJECT DRAGOON

THEATER 6 .

INSTALLATION MANUAL

© 1994 Namco-America, Inc
All rights reserved.

namocor
The Game Creator




SCAN by Darth  Nuno / April
For more Galaxian3

2009
informations,

L &
visit WWW.ARCADELIEESTYLE.NET L ' E
L8
1
o

INSTALLATION

1.

2

TABLE OF CONTENTS
General Information
I: {SpeCLACAtIONSS xsncvwsssemmmssmmuusenimind a
II Precautions .......c.cceeveeereccrnersennnennns b
10 How to: Play innamannan c
TV OPEIanons o d
Before Installation..........cccccceeeemivivivinnninnnincniennen. 1
(1) Checking where to install
(2) Reminder
Screen Base .ouusneasmnnnnisensamaain 2
Screen Frame, Poles, Screen Installation................... 4
Back DIOOE: ..ocscssnersarsssssssnnensnnesbiiebiisssasissansasisavinia 6
Screen Base Panels, Front Panel............ccccccvivveinns 7
Base Cover’ uunssisisimssissvissssssuasistaeis 8
SCIeen COVET ..oveveeeereecreeeivreesrasessrsasessssasssnssaseeeasseeen 9
Wall Base ooty 10
GatE(OUIEr ERaie) vnnnumynignperensssmseans 12
Pillarr | cenvmrsesusensarasssssssensassemnsssies 13
Wall Panel  .oooveeeeeeieceeecereecveeseecsresssnaasssassensenee 15
Gate: (CEIEL] ....osersenimmimmnrnmsss- GG 18
Gate AssemblVucninnnnmannnannanasiiias 20
Signboard & Gate Omaments..........ccceeereeecrecnnnernnnnes 2
i {03 (151 o OO 35
Projector Cabling«er vanpnmpnnnsrnnsusnnny 41
CeiterWall oomumnnammsssivssesm s 44
Personal Assembly........cccoomierevnimnneniccincinenene 47
CORHBEBON conmmnnnmnmrepass s s 32
Laser Diseand AP ...msswasssssmsamssisimvmenisosssnisass L
PCB rerteerre e rreeesnessassssas s sean s sannes 61
ROGE  spesmssmmppesemssmat s issisinins 63
Adjustment and Test ......c..cocivviniviiiniinnnericninen 65
i



Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine
SCAN by Darth Nuno / April 2009
For more Galaxian³ informations, visit WWW.ARCADELIFESTYLE.NET

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine

Propriétaire
Texte tapé à la machine


APPENDIX A

APPENDIX B

APPENDIX C

APPENDIX D

9. Winng DIggeains oo sunnansmmmpnes o 82
CONTROL BOX

Axl  Contrnl BOX (C)usssmmommmsusssnsssmmsnsarasussmmmssasnsn 1A
A<2  Control Box (R) scanasnsannpnunnnsinnmenss S5A
AeFi  POWBESUPDIY conmnasmumususssmmiennissnsonmamumasmmmss 7A
A-4 Replacing the Relay ... s TA
A-5  Replacing the Stroboscope..-......................;... .............. 8A
A-6  Cleaning the Laser DisC.....ccccocevmveiiiivecercnnescnnnrannicens 9A
A-7 Replacing the Laser Disc Player........ccceccorvvenernanncne 9A
A-8 Replacing the Amplifier.......ccvverieemrereicenecccnieannan 9A
PROJECTOR

B=1 Replacing the Projectorussminirsonsmamsisig 1B
B-2  Removing the Projector Hanger........ccccoenvervminennnnnee. 2B
B-3  Fixing the Projector.......ccvevenimnriceicnrceccrcreceeenne 2B
B-4  Cleaning the Lens of the Projector........ccccveviiiieannnens 5B
SPEAKERS

C:l- Replacing the Base Speaker....cacsasmuummsnmens 1€
€2 Replacing the Base Speaker uusmmiinius 2C
. C-3 Replacing the Cube Speaker .. mimmsusssnumummnss 4C
SWITCHES

D-1 Replacing the Switches.........ccccovviiiinniniinsinnnnnnnes 1D
D-2  Replacing the OPERATION Switch.........ccccovennnens 2D

ii

F

APPENDIX E

APPENDIX F

D:3 Fixing the.Control Panel .. ............. i aviinsiasi: 2D
LAMPS

E<l, Replaciiig the-Sep Lamp usmpasmmavsimeais 1E
E-2  Replacing the f{eﬂector JIF:1111 « TN 2E
E-3 R:placiﬁg the Thcandescent Lamp oo 3E

E-4  Replacing the Fluorescent Lamp (Center Signboard).4E
E-5 Replacing the Pilot LAmDS s 4E

E-6  Replacing the Fluorescent Lamp (Gate Signboard)...5E

E-7  Replacing the Fluorescent Lamp (Screen Signboard).6E

PERSONAL ASSEMBLY

F-1  Replacing the Gun Assembly.........ccouvcvicrrcrirrnnncnens IF
F-2  Replacing the Speaker for the Gun.............ccocuru.e..n. 3F
E-3 Replacing the Hit LEDS...........ccu.animiasassiiins 4F
F-4  Replacing the Geared Motor.......coccvevrerirciinicninias S5F
F-5  Replacing the Yawing Control......c.ccccocvveirurrncunnns 6F
E-6 ‘Replacing the Pitching Control..aewasismmsmemnss 7F
F-7  Replacing the Trigger Micro Switch..........cccevvevinns 8F
F-8  Fixing the Trigger Micro Switch ......cccecevevrvervcrracen 9F

iii




NOTE:

I

SPECIFICATIONS
A. Power Supply 110v/60Hz
B. Power Consumption 1400W
c. Projector System Two three-tube projectors (for 110" screen)
D. Weight 2800kg/62001bs (installed)
E. Dimensions 16’77-16’4"-8’ (w-d-h) (270 sqft)

Specifications are subject to change without prior notice.
The manufacturer shall not be liable in any event for incidental or
consequential damages in connection with, or arising out of, the
remodeling of the machine without our knowledge of such remodeling.




PRECAUTIONS

A Operation of this product should be done with a power source
as close to 110v as possible.

B. Be sure to use a grounded outlet and plug.

C. Use two power points capable of 10A each or a single source (with
two outlets) capable of 20A.

1 HIGH VOLTAGE resides inside projector. Use extreme care
when making adjustments.

E: The only power switch for the unit is the breaker assembly in
Control Box (R).

- F. Be sure to remove power before replacing parts or disconnecting

cables.

G. Return any defective PCBs to your distributor for repairs.

The IC’s could be damaged by the internal voltage generated by
a multimeter so DO NOT even perform a conductivity test.

| -

III. HOW TO PLAY A GAME

1. Flow of 2 Game

(Note 1)
(Note 2)

(Nate 3)

(Note 3)

+

The flow of 2 game after you amm on this producs is as follows:

Power on DarmoreTation macdes
|
ity srwen — Cin resersan or
l START swizh
Engy
(= | |
Demonstation scene 1 it
]
Tide
, '
Demonsraton scane 2 : Game 1)
| : NO
Title
’ “Sucswss” encing scane L‘Fmo encrg scane
Gemoneraian scene 3 |
i
Tide : Resudt scwen (Note 2
Demonseastion scane 4
T THE END scean (Neta 3)
Tile
e l‘""“? Demorcsradon maca
= Qemonszainn mace

When the shield is darnaged more than z=ro, the ship is desmo ni
, T Toyed, all players Snish
the game, and the “failore”™ ending scene is displayed.
fJn the result screen, dhe ranking of players appexrs. Only whez a player succeads
In 2 g2me, 2 lare! crown appears over the Srst placs. (Note that whea only one
player plays a game or when there is two or more-way de for the Brstplace, the
laure! crown does not appear.) .
When OPERATION 1 or 2 is selected, the THE END screen disappears and the
mrysmmmﬁvcmndsafmﬁmm appears on the THE END scr=an
if 2 coin is inserted in advance. When a player inserts 2 coin after TEE END
appears, the enTy scTesn appears immediataly.
W‘f”“ L?JPER.XIION 3 is seleczed, the eny screan appears when the START
switch-is pressed;
To exit the game mode in force earfier, press the STOP swirca dispiay the dde.
Se= the following “4 Opesadon Switch™ of the secdon 2 for descsindons of
OPSRATION 1,2 and 3. '
The game story is wld in Saglish when stars 2rs displayed in 1 backzrounc vidas.

C




IV. OPERATIONS

TEST switch (erange)
ol

7 N
— STOP switch (re<)

~ -
Rty A rT  TEST| [STOR|

A
*: ‘ =GN OF, L AUTE ST
TedZSPy O, & saAMALM, STAAT
Seidsulsl, STAKT
OPERATION switch _— ' '

[ ‘ Caonmtrol box

The conrrol box is on the Conmrol Assy located on the side of the Gare Assy.

@ START swich
St 2 game whea the OPERATION swirxh is set o Operation mode 2 or 3.
@ TEST swizch
Enuers Test mode. When you press this swirh again, you exit Testmede, inidaiize the
produce, and enables the doe scrzean o appez.
& STOP swizh -
%mmummmdmgagmgmgm:msmdmcmmm
<) OPER.AIIONswmh
. COIN OP.ZAUTQ START
» Sew the coin operation mode without a clerk in charge.
< Aummarically sezrts the game in 30 seconds after 2 playe’s enzy.
. COIN OP.&MANUAL START
« Sets the coin operadon mode with 2 clerk in charge.
« A ciek promprs 2 player w st an enzy, and press the START swicch o szt 2
game when the product is ready for 2 game.
- MANUAL START
chu&:sac.:rkinchzrv:. thndicclu-kprcss:sm:SHRTswimh,mecnﬁy
seTeen appears.
s Aplaycramn'onmcchmmmmmbypuﬂmmmgv:rafhzﬂhc:%n
» _The clesk has o check &ammy_th:n.pm&dm-an:h—t&sma—qme.
(This s:mcxsus:fuifcrxrs rapid armover of playess because the players do not pay
the game fe= by themselves but the clerk coilecss the fes fom them in advancs.)

-

|

fosmey o ) By oy ooy

A. BEFORE INSTALLATION

1Y)

2)

Checking where to install:
Location: Decide the place where to install the unit and check
to see if it is large enough.

Lighting: Check to see if you can control the lights for the
mstallatlon site and those for the surrounding area.

Fire cquipment
& emergency exit:
- Verify locations of extinguisher, sprinkler and
emeregency exits.

Power: Check for available/appropriate power points.
Reminder:

In this manual, all units are numbered | to 6 from
the left, as you face the screen. In the same manner,
the left unit is called (L), the middle one (C) and
the right one (R). For direction, the screen side is
called “front” and the gate side is “rear”.




[1] SCREEN BASE

A. Put screen base assemblies at position desired for installation.
Be sure ‘C’ base rests on TOP of lips from ‘L’ and ‘R’ bases.

B. Feed cables into associated holes and join connectors.
C.  Loosely join bases with four M8-20 bolts (each).

D. Spin level adjusters DOWN (3-3/8”) on “C” base to raise unit off of
casters. Maintain/verify level of unit. .

E: Adjust level adjusters on ‘L’ and ‘R’ bases to level all three screen bases
. horizontally.

F. Match base edges together and tighten bolts.

/Sa‘sa {L
LS
&7 Bzsa (C)

Truss hezg
machinescraw
(Black) (M5 x 10) i
Front ;luanei (C)
| Frant panel (R)

Hexagonal assemaling
boit (M8 x 20)

— -

L)
L]

—

r

Scraen lrame (5)
%

)

] i 1
e B |

[ ]

Scroon Irame (4)

[ P |

o i

3

| S |
i

i

1

Screon tramo (3)

|

(6)
——
J\
N
Pola (M)

g;mma

7 77\

=LA,

ng

]

5

k

Hoxagonal assembl

boll (M0 x 20)

4

b

P

Screen tramo (2)

b

4

L}
—

-
Scraen frame (1)
)

N
——

Pola (L

—
;

L

i i | { | g

|




[2-1]

SCREEN FRAME

Exactly center frames ‘3’ and ‘4’ (flush with back edge of base)
on screen base assembly and loosely fasten at bottom with M8-20
bolts.

BE EXTREMELY CAUTIOUS

AROUND FRAME EDGES AS SOME OF THEM ARE

RAZOR SHARP

Align ‘mating’ edges in middle and fasten together with M8-20
bolts.

Mount screen frame ‘2’ (to the left of frame ‘3’) in the same
manner. Repeat with screen frame ‘1’ (to the left of frame 2°).

Mount screen frame S’ (to the right of frame ‘4’) and °6’ (to the
right of frame °§’).

POLES (R) and (L)

Mount both poles (flush with back edge of base) and loosely fasten
bottoms with M8-20 bolts.

Align outer edges of poles with screen base assembly, verify you
can start M8-20 bolts between poles and screen frames, then
tighten down ALL bolts fastening frames and poles to base
assembly.

Tighten bolts fastening poles to screen frames.

SCREEN INSTALLATION

Install the ‘green’ screen (4) by ‘hooking’ the bottom to the screen
frame (bottom) and fastening the top with two black M5x10 screws
in the LOWER holes.

Install the ‘yellow’ screen (3) in the same manner, align the joints
on the right edge of the ‘yellow’ screen with the holes on the left
edge of the ‘green’ screen and slide the two tightly together
(eliminating any gap).

Install the (dark) ‘blue’ (2) screen and the ‘red’ (1) screen in the
same manner.

Install the (light) ‘blue’ (5) screen and the ‘orange’ (6) screen in
the same manner.

(Qright blue)
7

N

— . ——

Screen (1)

Scraeen (3)

Screen (2)

1)

Screen

Screen (6)

Screen



.F ; _ ) 3
[2-4] [ 1 [2-5]  SCREEN BASF PANELS

BACK DOOR
[ "' A. Install the (C) upper panel, using biack M5x30 screws, and
A. Hang the ‘folded edge’ at the top side of the back door assembly b : then the (L) and (R) upper panels.
on the hook at the back of the screen frame and fasten at the -
bottom with two (black) MS5x10 screws.
B. Using equal spacing between, install the remaining doors. o |
- l';
e Truss head
machinescraws (Bla
W s cagy e
Back door B
N .

Upper panei (L)

/ /

Upper panei (R

Truss head

machinescrews \/
(Black) (M5 x 10) | /

[2-6] FRONT PANEL

i-a.. "'.I;

A. Verify/install fluorescent lamp(s) in screen base (C).

-
w

Hang the three front panels and fasten with black M5x10 screws.
| 7

= e e e e e
t—




[2-7]  BASE COVER [2-8]  SCREEN COVER

— M
- e

A. Fasten five screen covers on the upper parts of the main screen
using M5x10 screws. -

A, Install the five base covers on the screen base with black M5x10
screws. Put the longer side of the cover on the top side.

Y M)
| VST I =]

— | = = —

Base cover

T T R I N S O B |

Truss head

machinescraws l
(Black) (MS x 10) sl Truss head
______ _ machinescraw (Black)
(MSx10Q)




[3-1]

L L

Wall tzse (A)

WALL BASE

Mount wall base (B) on the lip of (LH) screen assembly and
loosely fasten with M8x20 bolts. Feed the cabling through
the holes and join the connectors. '

Spin the level adjusters DOWN (1--3/4”) and align height with
screen base. Tighten bolts.

In the same fashion, mount wall base (B) on (RH) screen
assembly.

Mount wall bases (A) to wall bases (B) & (C) with M8x20 bolts
and adjust level adjusters for proper height.

Fasten wall base covers to wall bases using black M5x10 screws.

Following completion of the wall base installation, roll the
(3) Control Boxes and (6) Personal Assemblies into place.

assambling balt
Truss head (sxad]
machinescraw
(Black) (M= x 10) -

Wall basa cover (3)

L/ Wall base caver (A)

10

a
.

P o :J

-

[

Wall base (A) x 2

1

2D

S

Wall tzsa (9)

Wall basa (C)

"

Wall base cover fA} %2

Wall basa cover (3)

Wall basa cover (C)




[3-2] GATE (Outer Frame)

A. Roll the gate base assemblies (L, C & R) into position at the front
of the wall base assemblies.

B. Join the side bases (L. & R) with the center base (C) by fastening
the pillar brackets (L& R) on the QUTSIDE edge of the base with
silver cap M8x20 screws. '

E. Fasten the base joints on the [INSIDE edge of the base with M8x20
boits.

D. Fasten the pillar bracket (C) to the INSIDE edge of the center
base with M8x20 bolts.

inside of e gate
Pillar brackat (C)

Hexzagena assembling
bolts (M& x 20)

=3}
!

Side basa L

T2

Cap scraws
(M8 x 1g;

N

Adjusters (six each)

-~~~ ""~mM™M"™" ™M ™M™ ™™MM™AT"™M™@A™™@S@ AP

o

[3-3] PILLAR

A. Fasten the pillars (L & R) to the gate base assembly using

M8x20 bolts.

Sice pillar (L)

Faur hexaganal
assembling boits

/

Side pillar (R)

(M8x29) ~~

Four hexaganal /\ .
assambiing bolts ')




B. Move gate base and pillar assembly up to wall base assembly,
mount wall base assemblies on the lips at the base of the pillars
and fasten together with M8x20 bolts.

C. Spin level adjusters DOWN (2-1/2") and adjust for height of gate
base assembly such that Personal Assembly units can NOT roll
beyond inside edge of gate base.

Feur hexzgenz
~ 2ssambiing tcits
(M8 x 29)

Wail Basa

Lave! zdjuster
(six per 3 wall
basa)

Holders

14

f

i 1

1
e b

e 1l
i
b -
= y-
3 I‘i

[3-4] WALL PANEL

A, Loosely fasten the pole doors (L. & R) and the wall brackets
(L & R) using black M5x10 screws.

B. Loosely fasten wall panel (A) to the (LH) pole door using black
M5x10 screws. '

C. Mount wall panel (B) next to (A) and temporarily fasten wall top
(L) with black M5x10 screws.

D. In the same manner, fasten wall panel (C) and wall top (S).

Wall tep (L)

Paie deor (L)

Walil tep (S)

I&‘:{Mmr.ﬂrm\

waae

Truss hezd
machinescraws

Walil pane!
P (black) (MS 2 1G)

Wall jint Truss head
machinescrew
(black) (MS x 1Q)




E.

Jog wall panel (D) in place and loosely fasten to wall bracket (L)
with black M5x10 screws.

; Wall bracket

Truss haz¢
Mmachinescraw

'M| .m]

| .

(L]

L

1w

[

1 Slide all wall panels tightly together to eliminate any gaps

and tghten down all screws.
Wall panet (A)
Screen ASSY Wall panel (B)
I [ ]
- R
T, P /// ///\ rCrd . T e
Align each join between the wzll and tz
wall base with each cther.
Gate ASSY
\\.
\

\\[ nam c.";:/’

N e L

/
T 777 /" 77 A A

/

Wall panel (C)  Wall pare! (D)

17




[3-5]

IMPORTANT:

GATE (Center)

Lay gate center on its side and install center pillar (C) and
center pillars (S) using M8x20 boits. Center pillar (C) has
the channe| facing inboard,

Centar gillars (S).
ATt and left

Mzintanznes
cear

Four hexacena;
assambling =alts

: (M8 x 20)
L '

eck the direction.

Center piltar (C)

If installation site has a LOW ceiling, impeding access to
the game from above, perform projector hanger bracket
installation (page 38) BEFORE installing gate center.

13

— O

- -

o~

[-EE

T

w

B. This step requires 4 people to lift the gate center and fasten
it to the gate base. Use M8x20 bolts and be sure to fasten the
center pillar (C) on the INSIDE of the base and the center

pillars (8S) to the QUTSIDE of the base.

! To the insice
i of the bzsa

Two hexagenai
assembiing bolts

(M8 x 20)/

]

Two cap screws (M8 x 18)

19

Ta the outsice
of the basa




[3-6]

Hexagana!
assembling bott
(M8 x 20)

Gate frama (L)

GATE ASSEMBLY

Insert any cables/connectors into their appropriate hole for
protoection during the next step. Verify/install fluorescent
and reflector lamps.

At least 3 people are required for this step. Raise the gate
frame (L) and place it from across the (L) pillar so that its
‘holder’ rests on top of the gate center.

Fasten to gate center using black M8x20 bolts and to
pillar using M8x20 bolts. Gate frame (7)

Hexagonal

Repeat procedure for gate frame (R).
assambling bolt

Pull out connectors and join them.

assambling batt
(M8 x 29)

Faour hexagenz!
assameling scits
(M3 z29)

20

— rr— r—

[3-7]

Truss head

machinescraws

(black} (MS x 10)
\

SIGNBOARD & GATE ORNAMENTS

I.:oosely fasten the two ‘stays’ for the lamp-covers on the center
signboard with black MS5x10 screws.

Stay for the
lamp cover




) _ C. Route all cables/connectors between gate center and bﬂlzr covers
B.  Fasten pillar covers (L & R) to the center pillar (S) with _ through appropriate holes and join connectors.
silver M5x10 screws.
: - D.  Hang center signboard on gate center.
NOTE: Mounting holes here are common for Center Wall Y 1
as well. - ' E Join connectors between gate center and center signboard.

=
poey

g

Pillar cover (L)
~

Hogk-shazsZ

Beamto cut the
signboard

Trusshead 3
machinescrew &
(silver) (M5 x 10) |




L
[—

L M

. ' . = G Join the connectors for and fasten eight lamp bases to the side
F. Fasten center panel on pillar covers (L & R) using black ~ pillars (L & R) and pillar covers (L & R) using M5x10
M5x10 screws. screws. _ 2lack

b Facing the unit from the front, the ‘entrance’ (LH) side has the
blue lamps and the ‘exit’ (RH) side has the red lamps.
Also, the lamp bases (two red and two blue) that have the bulb
inserted ‘sideways’ are for installation on the pillar covers.

Pillar caver (FI]\ I =

o O Pillar caver (L)
: f B )( r\ . Connezar (on the
~ betiom side)
1 _ \ Lamp base
Pall i ' Y /N
Centei pénel / . P q \ : /&\ L
- : g ::'q. - \
\ >/ )
)\

f’..
Cannector \ .

Truss head
machinescrews

(Black) (MS x 10)

o]

i \ - 1
Tru:s‘s hezd

machinescrews
(black) (MS x 10) S

25




H. Loosely fasten lamp covers (B) on the two lamp bases located

below the center signboard using black M5x10 screws.

Adjust the ‘stay’ for the lamp cover for proper position then

tighten down all screws.
Stay faor the lamp caver
Truss hezd
2 machinescraws
/ ] (M5 2 10)

—_—

P pem e e e e e PO/

e bl fowni ey

Y] | |

5 Fasten the remaining lamp covers with black M5x10 screws.

Four truss hezc
machinescraws
(black) (M5 x 10) per
each lamp hasa

{

i

Lamp caver (A) \j/ ‘

27



K Fasten the gate supports (L & R) to the side pillars (L. & R)
and the pillar covers (L & R).

= Use two black M5x10 screws for the side pillars and one black

[

[ Gate support (R)
and one silver M5x10 screw for the pillar cover. [ \

[

[

\ -

% \ cats Y o

1A
=

Take care of ihe
direction.

@/

- ]

Gate supgent (F)

1

L ]

.

<

P
e o

r 1

|
'r
i

i

S0 L] |

Truss head J\ / i

ina - L

machinescraw "\J V i i

(Black) (M5 x 10) /?\J | i

7 1] i r’

' Truss head 11 |

- machinescrew : L4

t -

- Two truss head {sitver) (M5 x 10} / N : /
E machinescrews Truss head N » i
\ (black) (M5 x 10) : machinescrew >
(black) (M5 x 10) _ . /‘\
) : ; /
- Put the gate support here, Truss head
machinescrew

‘
| et

(siiver) (MS x 10Q)

._.J

-

- ’
s

M e M@m@mMsmorM,,eeee e m
]

o

28




M. Fasten pillar covers (RR & RL) to the pillar covers (L & R)

L. Fasten gate corners (L & R) to the gate supports (L & R) i M5x10 screws.

with silver MSx10 screws.

Put the langer edge
tc the cutside.

\
S,

<
/]//. /r : Pillar caver (RR)
/er/ !/ o
Four truss hezd
machinescrews (silver) A
(M5 x 10) per each v .
gate comer / \ @ !
% Gate camer (L) //
/\ Six truss head
machinescrews
(black) (M5 x 10) |-
per each pillar
| cover
|

Piliar cover (RL)

31

i ——

30




—

0. Fasten pillar walls (L & R) onto the side pillars (L. & R) with

| ) silver M5x10 screws.
N. Fasten signboard fixing plate using black M5x10 screws.

0. Secure Center Wall using black M5x10 screws.

Truss head
machinessraws

(Black) (M5 2 10)  —~——_ g

S s B s TN s I s SRR s T s BN s IR s S mus R s TS sy

Six truss head
machinescrews

(siver) (M5 x 10) !
per a pillar wall . o]

=
Pillar waw/\

\

32

L
(—




Four truss hezd
machinescrews
(silver) (M5 x 1)
per z pillar wall

Join the connectors of the control assembly and fasten to the

‘entrance’ (LH) side of the pillar walls using silver M5x10
SCTEWS.

Fasten the hole cover onto the ‘exit’ (RH) side of the pillar walls
using silver M5x10 screws.

Hole cover /

[4-1]

PROJECTOR

If polarity of projector has not been reversed, verify power OFF,
and reverse polarity of horiz & vert deflection:
HORIZ

1

Reverse polarity of connectors E-1, E-2 & E-3
on PCBE.

= Make sure that power is not connected.

= Open the top panel. .

Tao change the horizontal deflection

2 Slide switches S1 & S2 on PCB D towards you.
VERT
1. Swap connectors in D-1, D-2 & D-3 on PCB D to
D-4, D-5 & D-6.
2 Slide switches S3, S4 & S5 on PCB D towards you.
Changing the horizontal deflection Changing the verticai
p . deflection
1 F 3
White lead [’—ﬁ Q @j
r
Q Q g
2 2
st s2 S3 S¢ ss
5} B &) 5 [6)
HOC  H1 Vo Vvi V2
L . \_ )
' Preparations | To change the vertical deflection

1 Move the connectors an D board from receptacles O-1,
D-2 and D=3 to receptacies D4, D-5 and 06, respectively.

2 Set switches S3, 54 and S5 on D board to the control
panei sice position.

1 Reverse the polarity of connectors E-1, E-2and Edon £

ooard.

2 Setswitches S1 and S2 on O beard to the control pane!

sice cosition.




C To prevent projector and hanger from rattling, Lift rear of
projector hanger and LOWER level adjuster. Rotate level
adjuster another half-turn once it bottoms out.

B. Loosely fasten the projector hanger onto the hook of the =
projector with M14x20 bolts.

D. Tighten boits on hooks of projector.

Projecter hanger

| 3
i /
1] it
.

A /

evel zdjusiars (wo)

\
\

E. Open maintenance doors of gate center, remove five black
M5x10 screws (each) of projector covers and take them off.

L Projecier hznger

™ Lavel adjuster Cate center

\
L)
Y
x

Projector cover

0
t
X
' /
t
|
:
|
!
l

/

Hexagonal boit
M14 x29)

Five truss hezd
. machinescraws Llack) 37
4 {MSE x10)gerz

Srelecier cover

36

= e N M e
i o




Fut this hcider en the

gz center.

Have one person hold the hanger bracket in place, with the

‘holder’ on top of the rear cross-member of the gate center, and
fasten it with an M8x20 boit.

Using LOC-TITE, fasten the link ball part through the forward
cross-member of the gate center with a 7/16-20x1" bolt.

Repeat with other projector’s hanger bracket.

Haxa_g'an:! tolt
7fio-20x1"

I.

Using two people, lift the projector to catch the "hooks’
located at the rear of the projector hanger.

Protruded part of the
hanger bracket

Project hanger

Swing projector to horizontal and slide it back in place.

39




K Secure projector hanger to hanger bracket with M8x20 bolts.

L

Two hexagonal
boits (M8 x 20)

Repeat with other projector.

40

L

™

_—

e T o T e (N o I N o I o SO oo A o B o N o

L q
-

[4-2] PROJECTOR CABLING

7. Place the center tunnel assembly between Personal Assemblies

3 & 4 and burt it up against the gate base assembly at the center
pillar.

B. Spin the level adjusters DOWN and raise the top level of the
tunnet to the approximate upper level of the gate base assembly.

C. Pass the 2 quad-BNC projector cables from the control box (O),
down the center tunnel, through the oblong hole in the center
pillar, up the channel and connect appropriately.

o Facing the screen, the LH projector is No. 1 and the

RH projector is No. 2.

D. Connect the AC-power cables as well and plug into the plug-molds
mounted in the gate center.

E Using tie-wraps, strain relief the projector signal and power cables.

rojector 1]

l

o
7 > iy 7 g 5 Quadraxiz] czble
2 JG4 | 2 JG3 | S UG2 L-a JG1
3 3 3 g
ORI INSG)
vD SYNC/HO g G/GSYNC R
BNC x4 RGE [N
viDEQ AUOILD . vViQz0o S vigeEDd
MONITOR CUT | LINS N
[~¥]
Projector 1 ‘g!
=

' Quadraxiz| cable

~ S T
JG& T JG3
0) Q)
3/CSYNC 2
RGE [N

Projector 2
41




B Feed the power/lamp/speaker (Mate-n-Lock) cable assembly
along the same path and join the cable-connectors coming from the
gate center.

G. Place the rear speaker assembly at the foot of the center pillar,
atop the center tunnel and join the connectors there as well.

H. Finally, connect the 2 projector cables and the
power/lamp/speaker cable at the control box (C).

Projector 1 Prjecar 2

JC27 JC19gJC23 g
=Nesc
12P-C _ 3
, Jcz2g | JC20 g|dC24 3
Bracket D |4 3 3
$ p_r( ) dC21 guc2s &
4B=ig = =

JC25

Mato-n-Lock
{
O
[\N]
[x%]
J Whils
[
O
~J
(€] ]
J White

wun
0
|
O
a
=
O)
»
to

"_
Projector 1| J Projecior 2
Quadraxizf czhie

To the joint
Note: The conneciors which are not indicated are the mini-Mate-n-Lock conneztors.

Connections of Cantrol bax (C) znd the Joints

a2

M~ Y

)

i

v

Mate-n-Lock conneclor 9P-C

JB4

AT 0 ]9)

Bose speaker

.
Q &=
R — L O
o O Q-
Q - c— dd
o - G O
T2 s
_ a —
v < ror
= — =]
o Q << O
OO =
2
=
)—
).
=
113
[4s}
| o
{ Gray
Purple
E= Blue
Grean
.
- Yellow
Qrange
/7 ned
|
-
ek
o L]
= ™ Blue
m g E-l;ﬂ Purole _/

The harnesses lo ba used should be all the AWG18 type.




- B. Fasten the harness conceal plate with black M5x10 screws so that
it conceals any gap between the center pillar and the center wall.

[4-3] CENTER WALL

A. Fasten the projector covers onto the gate center, then the center
double bracket on it with black M5x10 screws.

Hamess cznczsl
plate

~™ M~ MY,/ /MM
e |

‘ |

- Truss Rezc

T machinascraw
1 (Black) (M3 x 1C)
P —
- -
b L
Canter double - W J
bracket
=3 L. d
Feur truss hezd [ - o
machinescrews
(black) (M5 x 10) ]
e w
=
= (LS
=3 L =

45

e e -
I | |




Four truss head
machinescrews
(black) (M52 10)

Rezar
spezker

7

Cannectar

A

Secure speaker-hood to center pillar using carriage bolts.
Guide speaker assembly beneath hood and press down on hood
to fix in place on top of speaker. Fasten front speaker-mount

to center tunnel cover.

Verify cabling is secure inside the center pillar’s channel, then
fasten the center wall with black M5x10 screws.

Ceanter wall (C)

Two hexzcena!

bolts (M8 x 29) .‘\\L

Four truss head
machinescrews
(Black) (M5 x10)

46

I

F

e B |

N @y (N I En A

—y

[S] PERSONAL ASSEMBLY

A. Spin the level adjusters DOWN (approx 2-7/8).
Verify/maintain level of each unit.

Seat ASSY

P CGun ASSY

" Side sugzon

T~ Gunbase ASSY

47




@ hole for a harnass

T

g y
: [ .
=
-] gy
- [
-]
E ™
-]
— 2 - —
o= [
Eg%_ i
dEit .
6?35 [ ~
a
a g _
_ 2 2 L.
Eo5353
533_%; [ _
a=9w 5 __ =
S EFEY ’
R R -
= w
2
3@31: [
=g§§ - »
| . . ®
niga -
e
aggé . "
a I
=
; = v
fas
a3 ©
8=
ngﬂé 3 L
cs=
égza
3 e g
2
€ =%
%geggé = e
358
szedd s
[ %ﬂ:,ﬂ
égﬂ%ﬁ& e 1w
§. > T
[ ]
2
: E W
83 "
aﬁﬂé
gggz l Lw
OscS @a

Move assemblies (3) and (4) up against the center tunnel and
gate base.

1 Verify gate base is high enough to prevent Personal
Assemblies from going back any further.

2. Verify/adjust lével adjusters on center tunnel for alignment
with Personal Assemblies height (280 mm).

Move assemblies (2) and (5) up against the gate base and
assemblies (3) and (4).

1.  Verify/adjust level adjusters on assemblies (2) and (5) to
maintain exact level of assemblies (3) and (4).

Move assemblies (1) and (6) up against the gate base and
assemblies (2) and (5).

1; Verify/adjust level adjusters on assemblies (1) and (6) to
mamtam exact level of all installed assemblies.

Verify all assemblies are flush up against the gate base, exactly

level with each other and that the gaps between the end assemblies,
(1) and (6), and their respective walls are identical.

49




1 Fasten the (L & R) side supports to the wall bases with
l . silver M35x10 screws.

Seat ASSY

[ _ _ Truss hesd machinescraw
{siiver} (M3 x 10Q)
[ ) 2 Fasten the center tunnel cover with silver M5x10 screws.
’ Connecars




[6-1]

-

CONTROL BOX

There are 3 kinds of control boxes:

(C):  Contains PCB rack and power control
Four fan motors are located on door,

panel.

(L):  Contains Amplifiers & Laser Disc Players.

Two fan motors are located on door.

(R):  Contains three Personal Assy PCB’s and power control
panel. No fans on door.

Verify control boxes are properly positioned, inter-box cables are

prc?perly routed, then adjust FRONT SIDE level adjusters to raise

— g s

S ——————
¢
= ]
I [ =] T}

e

" v—"

Personzal ASSYs'52

Positions .of the connectors to be connected

1 2P gPr 18P
JR-8 JR=7 JR-2
Red
15p SP 2
JR=10 JR=S JQ-=3
Gr Greent  |Green
1?3 S P -1
JR=12 JR-=-11 JR-2
Blue Blue Blue
12°P gp =

JR=37
Mate-n-Lock
32
JR-30 JR=31
Mate-n-
Mazte-n-Lock iiak
152 gSe

O P P T T P P P Y Y Y Y Y Py Py ey ey

Note: Fix this bracket to the control bex (C).

Connect the mini-Mate-n-Lock and Mate-n-Lock connectors
from control box (R), to bracket (A) inside control box (C).




C: Join the connectors of control box (L) and that from the wall base
(L)
D. Connect the mini-Mate-n-Lock, Mate-n-Lock and BNC-coax
cables from control box (C) to bracket (C) and to the rack hamness
inside control box (L).
To the cantrol box (C)
Ve N
JC39 JJS_E 8 JC30 E
\ﬁ_ a
e O
JC41 JC4@ JC31 3
Red ¢ :'/r \'Q Red G_i
Bracket (C) 1785-C| §P-C
JC32 w
- JC43 g
(e BCa
2= JC33§ Je3s §
G
3
File JC34 81JC36 g
CalCa
SN -
C % 5 ) 2
<37 3 JC42 = JC44 3
12P-C __JaP-C g _J3P-C |2
= = =
3 :) :
N/ 3
To the cantrai box (L) To the PCB rack

34

oy % )

1

L]

—- rrrTrTrTeraresaaTaeaes s

F,

Remove the cord covers on each Personal Assembly and join the
connectors from the associated control box.

Replace the cord covers when done using black M5x16 screws.

55

Truss head machinescrew
(black) (M5 x 18)




G. Fasten joints (P) and (L) to the appropriate control boxes and-wall
bases using black M8x20 screws.

| I |

[6-2] LASER DISC and AMP

A. In control box (L), pull out the combined plywood base with
AV rack and set it directly in front of the unit.

1. Set the 75 ohm switch of LDP 1 to ON and LDP 2 to OFF.

2 Install the LDPs on the lower rack, backed up against the
guides.

M S )

wail (L)

1

Control tex (C)

L

Eght HEX BOLTS (black)
(Msa x 20)

-
-
.
)

( / ‘ ' / AV rack Truss hezd
' D Mmachinescraw
LDPZ LDP | (rmsx:m')'i )

Joint P

\ f

e e e T O r.

-

57
36




Position indicatar on the piywood

Pesition indicator on the metal piate

l N\ it i
-l N+ .
¥ |-| m ] —r ki e

i -
- L | st | P, =

Cantral box (L)
An‘xplifi:.r {2) Ampiifier (1)
] N 7
\ 7

/

Laser disc.player 2

Laser disc player 1

— =

S| Jmsininis |

-

B. Attach speaker harness assembly to speaker terminals on both

amplifiers.

C. Install the amplifiers

on the upper rack and set the

switches/controls as follows:

SPEAKERS A = ON
SPEAKERS B = OFF
SUBSONIC FILTER = OFF
PURE DIRECT = ON
INPUT = CD
BASS = 0
TREBLE = 0
BALANCE = 0
LOUDNESS = FLAT
VOLUME = 12

D. Make all cable connections between amplifiers, laser disc players
and bracket (C).

INTERNAL CABLES (already routed):

Blue (RCA) to AMP1CD-R
Green (RCA) to AMP1CD-L
Orange (RCA) to LDP 1 SOUND 1I/L
Yellow (RCA) to LDP 1 SOUND 2/R
Black (BNC-RCA) to LDP 1 VIDEO 1
Brown (BNC-RCA) to LDP 2 VIDEO 1
Red (BNC) to LDP2SYNC 1

EXTERNAL CABLES (supplied separately):

Brown (RCA) from AMP2CD-L to LDP 1 SOUND 3/L
Red (RCA) from AMP2CD-R to LDP 1 SOUND 4/R
Red (BNC) from LDP2EXTSYNC2 to LDP 1 EXT SYNC 1

59




&2 Pt Amplifier 1 st —r
A / / / / /
J j —
== . s o

60 |o

[T

%

Laser disc player 1

Sz DT Aned
r Qisc Plzver 1 znd the Amglifier 1

nnections of the

Amplifier 2

!_'—“—s_n'

REAR~SOUND

Gg-m Slack fed

/ /

T T S

/

7 / / /

osum 3B TE )
= ‘_L" ] T ¥
. ] JL1
B e @
Table =0 i t —--—@-:": g:g ;__
/ n‘ fled Srorwn . ==
OFF Mo Lpet

Condections of the [ zsar Disg Plaver 2 zad the

&0

T 1 ¥ OO T L]

[6-3]

PCB

A Open door of control box (C), discormect fan & lighting cables
and remove the door.

B.  Disconnect ail the connectors on bracket (B) and the connectors
JC30 to JC36 on bracket (C).

C.  Remove the two M5x30 screws holding the PCB rack and base
in place and pull it out.

D. Install the CRAM PCB as follows:

15 Remove the PCB fixing brackets on the left-most slot.
2- Slide the CRAM PCB in place, components facing left.
3 Connect the three connectors on the front and two at the
rear. _
PC38 rack
Master side Slave side \
g——;—_“- g 7 B : 2l }
o PE el | W Bl
[ITe——— ‘WY w "
e | 36m arvee _ \::\.\ ~E 73-198
ﬁ"-‘!ﬁ\.. % \\"%.
JeT? =
‘E.EW\" I‘ . iy Ei=3P|
” [ e
€33 &1 L2 -
c - P3=53P L] }_Ps-ﬂ- =15
A | NN S
M 7 h———
) 777 BN/
C i s H 3 5 T3 323 i
e i » H @ A5 Sk x
e ICT4 PS-40P 2 8 i ;b oggg fid :
S!;anl‘. //"— (] g * qaw ??? E
Fiat _.ZJS'?S PS-50P Connections of the PC8s
e [ll | A~
dy
Cannections of the Rear Side of the CRAM-PCB
PC3 rack o
4. Reinstall PCB fixing brackets, replace PCB rack and base

in control box and reconnect all connectors removed.

61




% %

m o .

(]
H

ok

Install the Master CPU020 PCB next and connect the two ribbon
cables coming from the CRAM PCB.

The Master CPU020 PCB is identical to the Slave EXCEPT for
its ROM and jumper pin settings.

Install the RS PCB and connect its three cables.
Install the Sound PCB and connect its one cable.
Install the Slave CPU020 PCB and connect the two ribbon cables.

Install both sets of OBJ, PGN & DSP cards and connect the tw
cables (each) to the OBJ cards. :

The first set of OBJ, PGN & DSP boards function for the RIGHT
side while the second set functions for the LEFT side.

Lastly, install the VMIX PCB and connect its cable.

Reconnect the fan & lighting cables and close the door.

62

Lo |

Hexagonal assembiing
boit (M8 x 20)

[71 ROOF

A.  Place screen roofs (3) and (4) on the frames and slide them
between the brackets located at the back.

L Loosely fasten at front and rear with M8x20 bolts.

B.  Similarly install screen roofs (2), (5), (1) and (6).

1. Align screen roofs to the center, eliminate any gaps
between them, make them flush with the rear wall and
tighten down all boits.

Hexagonal assembling
bolts (M8 x 20)

63




Lay three roof support sections on top of the screen roofs at the
rear and three more on top of the front gate assemblies.

Assemble all roof poles and place three of them in the middle
slots of the roof support sections.

Take the remaining two roof poles and insert them into the sleeves
at each end of the canvas roof cover.

Roll the canvas roof cover up_length-wise (from roof pole to roof
pole) and, with one person at the rear and another at the front, roll
it out on top of the roof poles (inserting the two ‘end’ poles into
the first and, eventually, the last slot).

Before rolling out roof cover, verify you’ve properly positioned
fan-hole in canvas for proper roof cover/fan installation.

Place fan assembly over fan-hole in canvas, so that its resting on
screen roof assembly, and trail the power cord over the rear.

Cantrai box (R)

[8] ADJUSTMENT and TEST

Ensure breakers in control box (R), are OFF. Plug power cords
into AC sockets, throw breakers ON and verify power has been
applied to game.

Personal ASSY PCBs
ch/er erd R E A K & F\) S
Laser Disc Player initialization:
1: Turn power OFF to the laser disc player, then turn
it ON again.
7 Press the OPEN/CLOSE switch to extend the disc
table and insert the laser disc, B side (English) up.
3. Press the OPEN/CLOSE switch again to retract
the disc table into the player.
4, Repeat for other laser disc player.

If it becomes necessary to change versions later, this can be
accomplished using the OPTIONS menu when TEST mode is
selected via the Control Switch.

65

Cantrol box (C)




-

G CPU020 PCB LED Indications
L. Atpg\_w_::_zm.LEDsstamsmtcmaltesnngand
initialization. Operation is in numerical sequence and
when complete, each LED illuminates.
2. When an error is detected concerning LED’s 1-8, those
LED’s greater than that of the faﬂute (but less than 9)
stop checking operations.
3. LED’s 9-16 do not stop checking regardless of error.
Tablel (M): master unit (S): slave unit
LED Master CPU PCB checking information Why the LED does not light
16 Gresn
15 Red :
14 Yellow
13 | Gresa (S} The OBJ PCB paleas is inidalized
12 Red (S) The PGN PCB is inidalized.
11 Yellow (3) The DSP PCB is inifialired.
10 | Gre=a Slave dam starts being ansferred.
9 | Red Slave pragrams are gansferred.
3 Yellow (S) The CPU PCB is powersd on. :
1/ Green The C-RAM PCB is inidalized. The C-RAM PCB or bus cabie has an error.
6 Red The RS PCB is initialized The RS PCB has an error.
5 Yeilow Object dam is inidalized
4 Green
3 Red
2 Yellow Programs are mansferted, (M) The CPU PCB has an oor.
I Gresn The main RAM is ested. () The CPU PCB has an exror.

66

| -

4, During a game, LED’s 2-6 may light.

Table 2
Flashing/Lighting Lighting Conditions
{ED condidon 1 .... The inidal scxeen is displayed immedi-
ately afer inidalizarion (power-on).
2 3 & 5 « « - Demonswarion mode (The dile is
' displayed or the produc is demonsTar-

16 | Greea 1010186 ing a gzme )

15 | Red 3 .... The eamry screen is displayed.
14 | Yellow 4 .... The product is playing a game.
13 | Gre=a 5 .... The result screen is displayed
12 | Red
11 | Yelow
10 | Gres=z

9 | Red

8 | Yellow

7 | Greaa

6 | Red L

5 | Yellow e O

4 | Gresn L I

3 | Red o 0 @

2 | Yeilow ® | ® 0| & O:flasiung

1 | Grean @ ®@ | ®| & @:lighdng

— See Appendix A, page 2A for Slave CPU and RS PCB LED indications

67




- E. Projector Adjustment and Alignment
. D Initial Screen indications: o ‘
B 1. Mark the screen as indicated.
L Whenever power is applied OR when you turn the TEST
switch ON, the Initial Screen appears: —
" NAMCO GALAXIAN SCREEN 0 —1—@ - o _ | Moidings
: Mark the standard positions for adjustments with tapes. P
BOOT ROM s (77777177 swasun st e—isal A oo oot
FB RAM O O EDSPINFORMATION ® e | ; : - :
ROM : OK ke .
RAM : OK :
PIR : CK e : E
HDSP RAM QO O SUM : 0K e 5 :
IDC : OK (A% : ! :
EDSP BOOT O O CPU : COMPLEIE - O ® P ® ® : : -
DSP : COMPLEIE -~ - f : Center point ! : Center  : Certer point :
PLT RAM O O CRC : 0K | P ofthelet ! ; ma  § ibene
CRC : OKFROMDSP - - j e .
B . L. = : : : H et
< | : : : . : i
— DIRECTION 315" - 0’ | i : : : = i
e - : Larh! : N i i :
Ly ot Sy e Y
: N 7-?‘}/8 = _ Screen
frame
-
§ R Displays the screen number (0=L,1=R)
7. S— Displays operating status as follows: .
A B
FB RAM 0 o Condition of OBJ PCB 9
HDSP RAM 0 0 Condition of DSP PCB L 2
HDSP BOOT o] 0 Condition of DSP PCB
PLT RAM 0 0 Condition of OBJ PCB i
LD START 0 0 Condition of LDP - -
A = Left Side B = Right Side
O = Normal Operation X = Malfunction
- Personal guides: HTAPE=13.5 VTAPE=31.5
SR Number between 0 to 315 degrees for Screen 0 (left) HMARK = 14 3/16 VMARK =32 3/8
Number between 0 to 45 degrees for Screen 1 (right) . '
4..... Indicates error information for DSP PCB R
(screen displayed above is of a correctly operating unit) L
‘-;
" 69
L '.'-’i




—_—

PERFORM FOLLOWING STEPS ON BOTH PROJECTORS 3. Adjust the lens focus.

2 Set the NORM/TEST switch on the projectors to TEST.
Set the BAR switch to HATCH.

a Using the table/diagram below, set the switches for
the BLUE lens.

a. Using a 1/2” nutdriver, adjust the positions of the

projectors to ‘fit’ the screens and approximately

>y M rrhm M Y Y Ty Y

center/level horizontally. '
b. If a white square does NOT appear near the upper R 2
right corner, the polarity change process was made : l oan
incorrectly. || ﬂ
I ' TEST HATCH
Adjusting e tited angle: -
Loasen twa toits to mave tham atemately up and down, J J
When yaou cannot move the ot smoothly because l
the sin B
tapit:derplm:sfknd.iacsanmflﬂuﬂym {(BRAS| [GRaS| [RRAS
, oN
\ ' 4.1 Forbiueiens 1@ JEI —_— {IEJ -
; Tap the Sakt, T , oN
"‘-. i l aoooneéu a. c:_nnoooooa’ 4'2 Fadaresnilens {@OFF 1@ {BOFF
. ) L )
. - ON
\"- Shder pizza=——" o . PROJECTOR = a ON 43 'IEI OFF ‘l@ OFF 1@
* L @
\ I
Adjusting horizentzlly:
\_ Loasen 3 Bolt and move  to the daft ard lefR direcsians. i l
\
\ o
K Adusing verically:
d, Leosen two totts, wm the bok for Tivil acjusamant [ l
*-’ of e verticz! direcion, and move Lz and Szwn. ' b. Loosen the butterfly nuts on the BLUE lens and
3 ' _ adjust center focus. Tighten that nut.
: [ Adjust focus in all four corners. Tighten that nut.
[ , 2 Repeat for the RED and GREEN lens.
Bat for trivial adisonent of [ .
_ the vertczal dracion o VPH-1042Q11042QM
[ : @ Loosen the screw, slide the
" fib three ribs to adjust the focus
on the corners, then tighten
= 1 the screw.
Hanger bracikat [ § — @) Loosen the screw, slide it to
" M adjust the focus on the center,
o then tighten it
[ |
70 [ | [




F. Reset the switches to project the CROSS pattem in the GREEN

light

1

Use the registration adjistment controls (CENT, SKEW
& MAIN-V-BOW) to put the center and four ends of the
cross pattern over the marks on the screen.

Cross pattem NORM

[

. : Te

T

L

S AR

i HATCH

[_m]

If necessary, adjust the physical positions of the projectors
(step 8-E-2a) to correct a tilted horizontal line.

Set the NORM/TEST switch to NORM.

Turn the (control assembly) TEST switch ON, press
trigger 1 (LH) of any gun, move the gun (up or down) until
SCREEN TEST is backlit and squeeze trigger 2 (RH) to
select. -

SCREEN TEST menu will appear:

5

CROSS HATCR (D, PCB)

PUSH TRIGGER 2
PUSE TRIGGER 1

— SCREEN TEST —

CROSS HATCH2 (PCB) ——— 3
COLOR BARI (D) ¢
COLOR BARZ(PCB d

SWITCH
SWIICH

pr— pem g g PR e N M P PFPY P Y ™

6. Squeeze trigger and select CROSS HATCH2 pattern for
display.
CROSS HATCH2  .cam
] ) =
= Ol
i—L TEST
Sl
all
sl
ru
7. Use the registration adjustment controls (SIZE, LIN,
MAIN-H-PIN, & MAIN-H-KEYS) to display the pattern
within the marked area of the screen correcty.
8. Set the (control assembly) TEST switch OFF.
9. Set the projector’s NORMU/TEST switch to TEST.
G. Reset the switches to project the CROSS pattern in the RED
light (over the adjusted green light).
1. Use the registration adjustment controls (RV 2 to 4 and

RH 6 to 8) to move the RED cross pattern over the
GREEN cross pattern completely.

DO NOT MOVE THE GREEN CROSS PATTERN.

REMEMBER that when selecting adjustment controls, due to the polarity reversals,
the diagram indicating which part of the screen a partcular control affects
is actually the opposite of it (if diagram indicates upper left, control

actually affects lower right).

Z. Set the BAR switch to display the CROSS HATCH
pattern. _

3: Adjust the RV CENT control so the red and green
horizontal lines converge in the middle of the screens.

4, Adjust the RV SIZE (and RV LIN control if necessary)
so the red and green horizontal lines converge at the upper
and lower sides of the screens.

S. Use the RV SKEW and RV BOW controls for adjustment
if the horizontal lines do not converge in the middle.

6. Use the registration adjustment controls (RV 5: TILT-1

through TILT-4) so'that the horizontal lines converge at
the corners of the screens. '

73




M.  Gun Settings: | |

7 Adjust the RH CENT contol so the red and green vertical f :
lines converge in the middle. { At the control assembly, press the TEST switch while
pressing the START switch and screen A will appear:
8.  Adjust the RH SIZE control (and RH LIN if necessary) so [ '
the red and green vertical lines converge at the right and
left sides.
9. Adjust the RH SKEW and RH BOW controls so the red I Sce=m A
and green vertical lines converge in the middle. ' — GUN 1 SETTING —
10.  Adjust the RH 9: TILT-1 through TILT-4 controls so that [ ' 1-6
the red and green vertical lines converge at the corners. ' SET GUN LEFT—DOWN SIDE MAX
- Baseiiih . [ ' (RIGET—UP SIDE)
. eset the switches to project the CROSS pattern in the BLUE : _
light (over the adjusted green light). AND PUSE TRIGGER2 SWITCE
i _ . ' VOLUME : X =*=* Y ="~
L Perform the same registration/convergence adjustments [ _ ' EXIT = PUSE TEST SWITCH —TGGer <
using the BLUE controls. ' '
I Project all colors of cross hatch patterns and verify/adjust so that [ : : ’ ‘
they all overlap completely. 2 You can now set the gun whose LED lights up. ‘
J. Align screens with one another so that central vertical overlap is [ 5 a Move the gun to the left and. down, as indicated
: minimal and horizontal lines match up. [ . on screen A, and squeeze trigger 2.
K. Reset the NORM/TEST switch to NORM and remove the - b.  Next, move the gun to the right and up and |
marking tape from the screens. L F squeeze trigger 2 again.
L. Press START at control assembly and verify/adjust screens line N <. thn the gun_-s%ght HIOVES smoothly and together
up. L “p ' with the gun, it is operating normally.
B d. If operation is abnormal, squeeze trigger 2 and
g 1 screen A will reappear. Repeat the procedure.
Registration adjustment cantrols ’ L !

== ke
R %:mum . - 3 To set another gun, press trigger 1 on it and the LED

! MR ST e ' should illuminate. Repeat previous procedure for each gun.
GHEDW;ME U ﬁﬁm’ 1- _ 4. When all guns have been set, press TEST switch again.
==t Taln-T=al} _ 1 |
ﬁ*f%;f-ﬁlﬂmfs—ﬂ W= q"?Lan_;Lﬂ,

-‘»-'__ i -—-—-3—-—---

WSEE--EE-E

————L? 4 A ——— -—-IVQ = _-—-ll-} G SR A ———
-+ i

G“E‘j_ﬂ_ﬂ_ﬂ“‘}ﬁfjﬂe;]ﬁg =

75

[
I
J C
L1




-
0. Game Options
N, TEST MENU 1. The Game Options menu appears:
. (On the left screem)
L. Whenever the TEST switch of the control assembly has — GAME OPTIONS —
been selected, the Test Menu appears.
- GAME COST : 3COINS1CREDIT—+—a
! (1-9) )
(On the left screen) ATIRACT SOUND :  ON(OFr) -
[‘ RANK 2 5Q-8) _—c
c TEST MENTT e LD SIDE : A (JAPANESE) —_—d
(B ENGLISH))
GAME OPTIONS [ ENTRANCE :  RIGHET LEFT) —+
SWIICE IEST DATA SAMPLING : OFF(ON) m—t
SOUND TEST i FREEPLAY : NO(ES) e
EFFECT TEST L
SCREEN TEST _ EXTIT = PUSH TRIGGER] SWIICH
(Notz 1) — - (ADS MODE) : _
- _ . (Select item to be changed by moving gun up/down and change
IN=PUSE  TRIGGERZ  SWITCH - it by moving gun right or left)
EXIT = PUSH TEST SWIICH 3
' ) a2 GAME COST: Sets the game fee.

b. ATTRACT SOUND: Sets sound ON/OFF during

2. Operations from the Test Menu are performed from any demonstrations.
gun that has had trigger 1 pressed. [
¢ RANK: Sets difficulty of game from 1 (easiest) to
3 Select whichever item you want by moving the gun up or ' 8 (hardest).
down and then squeezing trigger 2. The selected test [
menu will appear. d LD SIDE: Changing language from English to
, Japanese.
4. To exit the Test mode, press the Test switch. [
e. ENTRANCE: Selects which gate lamp is flashed
8 during entry (R or L).
N £ DATA SAMPLING: When set to OFF, ADS
MODE will not appear on
- test menu and ADS will

not function.

g. FREE PLAY: NORMALLY setto NO. When set
to YES, game does not end when
shield becomes 0.

" [ | . 77 |
#— )

[




P. Switch Test

1.

As you activate each switch, its position on the screen is

indicated in RED.
2. X and Y values of VOLUME change whenever you move
the gun. - '
3 Pressing trigger 1 returns you to the TEST MENU.
(On the left screen)
— SWITCH TEST —
CONTROL START TEST STOP
OPERATION 123
PERSONAL 1 SERVICE
COIN COUNT 0
VOLUME X=ta* Ygwss
_ TRIGGER 1 2
PERSONAL 2 m
PERSONAL 3 m
EXIT = PUSH TRIGGER] SWITCH
(On the right scresn)
— SWITCH TEST —
'CONTROL START TEST STOP
OPERATION 123
PERSONAL 1 SERVICE
COIN COUNT 0
VOLUME X=*»* Yzn==
TRIGGER 12
PERSONAL 2 m
PERSONAL 3 m

EXIT = PUSH TRIGGER1 SWITCH

78

- = /™

Q. SOUND TEST

L.

Select item for test by moving the gun up or down.

— SOUND TEST =~
— SOUND F—L : Q0(00-FF)
F—R : 00 (00~FF)
F—L,R : 00@0—T1)
— SPEAKER CHK : FRONT—RIGHI)
(FRONT—LEFT)
(REAR-RIGET)
_ (REAR-LEFT)
— PERSONAL SPEAKER CHK
ON = PUSEH TRIGGER 2 SWITCH
EXIT = PUSH TRIGGER 1 SWITCH
a SOUND

By moving the gun right or left, you can specify
the number indicating the volume to be output.
Squeezing trigger 2 causes the sound
(corresponding to the number) to be output.

b. SPEAKER CHK
Positioning the cursor over this item and squeezing

trigger 2 outputs sound automatically (in ‘front
right, front left, rear right and rear left’ order).

c. PERSONAL SPEAKER CHK

Positioning cursor over this item and squeezing
trigger 2 will test the Personal Speaker.

79




1 )

; S. ADS MODE
R EEEECT 1EST

1. To activate ADS, set DATA SAMPLING = ON.
1. Select each item by moving the gun up or down. Squeezing

trigger 2 initiates the test. T. Adjusting Personal Assembly

/>

I Open coin door of Personal Assembly to view/adjust

JE—— N - volume control and service switch.
. [ se 3 s"rrtc' h
GATE ® LAMP 2 VA |
@ Al e ] '
REAR LAMP b B x Al
REF. LAMP c @ |3
FLASH LIGET d .
e
£

. 2
E . | -
S |~

ON = PUSH TRIGGER 2 SWITCH -
EXIT = PUSH TRIGGER 1 SWITCH el

!
|
!
u
|
i
i
!
!
i M b i
eamacelet ! .I a SOUND VOLUME CONTROL
!
!
]
1
1
1
1
]

b. REAR LAMP Adjust volume of each Personal Assembly speaker.

Lights a BLUE fluorescent lamp located INSIDE,

above entrance/exit gate. - b. SERVICE SWITCH

Use for increasing number of credits without

c. REF. LAMP activating counter.

Lights a RED reflector lamp. -

d. FLASH LIGHT
Lights three flash lights, one by one.

e. HITLED -
Flashes the LED at each gun.

£ VIBRATION 1,2 .

~1: - Vibrates gun when a player fires and outputs
its sound.

2: Vibrates gun when a player is shot.

81

80 ' [




[9]

WIRING DIAGRAMS

-------- Configuration

----- Power Connections

-------- Connections of the PCB Rack 1
-------- Connections of the PCB Rack 2

Connections of the PCB Rack 3

-------- Connections of the Joints

————— Connections of the Gate (R)
----- Connections of the Gate (L)
uuuuu Connections of the Gate (C)

———-- Connections of the Signboard

uuuuu Connections of the Operation Box

“““““ Connections of the Wall (L)

---———- Connections of the Screen Base

CONTROL Blox (R) Assy T

{EEZZ;::.AJI‘? G feB

'.r'_—_.?ﬂK(R] 1Assy [Zisr 4557

RaciL. |
. IMﬁ?K/j'. L O?E— k| T
, U:‘K IVW[;O)Q(R}2ASSY POWER i ;:
_ & -

' | ;gmz,fawﬁ [

|

PRSI, (1, [

-—._--—.-.-....__--—-—.-—--—-—--

|
|
|
|

|
=
|
|

“"’.:
; et { : ?WBR i
oA W 3
s, 2537 ] | s Aml *
Ceamz e ool l PEEINAL_F i (LA 755
i :/«ﬁé#AL ? mwu_..
=

AC1 B0V

ACtaRyv

o ! Gud 4 v E“/ s v |
...... Connectlons of the Personal Assemblies l ER; /WJL ; ;\ ! I - ”Ais 2 |
= 1 PERSO ssy r"' OMAL ASSY
...... Connections (1) and (2) of the Control Box (R) Assembly [ L o ( 5-)_! N (6) i

-=------ Connections of the Control Box (L) Assembly

o -y — -

Evfmm}sax Assy

| |
----- — Connections of the Control Box (C) Assembly L .0 PTION FOX_;' \
L e | |
[ : LEFrM': l E
: 80X FIR ] |
| : : i i
— : N '..---‘- '
; LSHITE e :
' ) - . :. ------------ { _ ._—J
[ ' : Color Abbreviation' -
=R T Black -'B
L ‘ ' Red -R
- Blue - BL .
- ' QOQrange - O .
. Yellow .- Y ,
82 L | ! _ Purple - P o i WHILE CoNSTRUCTION, DIAGRAM
_ . " Grey - GY o : .




T
| Gui 4557 |

m%:

| PERSONAL AS Sy v [ | f’-?smf As s y|| RS
! VD I
(1) ) ; (4)]|
- JUNT Assy "— -----
oPT[o/VEOXAS sy 1GATE (L) Ass 4#?7? _}?A ’ éf«m: A I
i &Y SsYy R)Assy
Gt T | DA,
: T 1 _’.'.o?."---—‘.' . Y |, ‘:... . ‘-_.‘.
' BOX FoR spriarrond e — : F.@)’EC)'Z?R T "r’ !mﬂ LAMP
: . A o o R e R G RS 5 Y]
: ' 57578 oweR | o | ez
: iSw/TeH l s FME:TL) ASSy|  siewaL ‘I:WAL ,vm:a(R) Assy
T ' N R _
R ) AJST |
Color Abbreviation ./rE g VR
' . P f_LlAssv .

Black - B Brown - BR ' ;

Red - R Green = GR o

Blue - BL ‘White - W A

Orange - 0 Light Blue’ -"LB 24287

Yellow . - Y “Yellowish Green - ¥G

Purple - P ~ Pink - PI

° Grey - GY 5 B e

EE‘V'ASSJi

-

| FReal ' SCREEN BASE As s T
@ﬂwﬂw;ﬂs (L_Assv—f‘sw’vp’ =Ll e SCREe FIAE (C] A5 5w P—eel ! i
p— - TR ko — [
WALL (L) Assy :;'amvp i | | =
CoOMROLBOX(L) As sy f CONTRIL pox () As_s_y_ . T w%}_‘;;;( ''''''''''' N
PooR E}L] Assy ook L ' _ / ) | ﬂ’,z,'.'( i;ﬁ ?j;_: aﬁg
| ez - : : v e ——————————— | 7 S .
LASER PISK_PUAER _.mm e ey g LN . e ﬂgﬁcm ‘ |
[ ASER DISK PLAJER ; E T, coRgesponpmvee PC8 RACK AssT e ~|~ — iﬁ% l Q\*.’F A ’ ([ acioev
' ) e e S % YPIER ASST., | == Mg‘?] A T ——_[ acteav
-*’z‘,‘sawlp P i_ Souw2 N = oo:i‘.'-fﬁwfrzsfc- A Y C e | JWAL ”WEK
j _ R 2 T{ SsGwAdL, A.r:.s;mna/ls _(:M‘}(’pc ZaX(R) 1 A ssy E"’ES// 455y |
_ : . : s SIGHAL .
g Lk ! r‘"*‘gazz.”‘ﬂ—*"—;;;‘;ﬂ“———;?;—w
- ! } L i ! PowsR
WA!EA&-Asgs&“y " ! 3 {! N BIESEASSY H Ma%$f:% %| un GASE ASSY| i '
. I . ' ! Ll Ty ! H )
_ i [| st 1 {5’/4#4(. l{ l
| i ' i| !‘“:“W‘E‘,;T,,' H Tm;ésmi I[ —l ]
| | =T | |
" sk | r' a
| | |
1_ |

---——--—-

-— =

WHOLE CoNSTRUCTION, DA §RAM




if‘p‘c'rfam -------------- —— ]

T N CEE .
2 BE y & B
ol I !‘l | & .
2 W= 0l |
.U ) v I Lo P ; '
| I | E |
| | | | |
- - | | |
L | o
i [ : l [ \COPPER BAR (i5v) ! | f
| s . m\\\\\\\\\\xN\\\\Wﬁ)ﬁ)}(\\\{\c\g}\l\\n\\\%\\\\\\\\\\\\; o
| | || m\\\\\“\\xm\\x S\NeAnnwannwnw
BT S B RS |
: x s ! 3’ ~ e av § : I
oo S ccoo i I SECLCER
1 "‘,r ~ ™|l "o " 2 .-N!m!\:' :
= g : u; :;g)“ﬁ‘nﬁ %‘43”1&«:;.) !
y ! o !
B e SN I P i b O I e S
T st L | |
JC18 | MANTENANCE 3 P VSRR _ & ; ) ]I
! (T Tacieev -4 alLCe +5V§j§_ - ::ﬁ;g |
. AWGT 6 e—— . : |
e M| i |
| AWG16 - JC8 3 MANERANE 74 z | .
:} — = 1T J+sv f; | | i

v 2] 2 |GND
X ' ' N TRl s 3131 sL i
R - m— a1 T |
19 I GNDZh- ——celono H— ‘
PR P : $12 ; ;HZV : ‘ ]
'E !g _ q”? 21 9|ERATH g i
& e . — _
NOTE:

1. ALL LINES UNLESS OTHERWISE SPECIFIED,
INDICATE AWG18.

PoWeER .3‘0/?(.]’ ComnNecT7oN DIAGRUM|




i

"“‘"‘I i_—'——'-———---—-_.._._.___ - = i __.--;"--___ - — —— ——— ] —— — i — —

NI-1A m
umeamuﬁ.
! N\ [
ZINAS | O-
\Sn&
_ uzmmun F7E60 Te1X /o0
Y L
t e Ve 3: K o,
| - .
h uzm_ﬂ%m S8 gan‘.w" _
3 )
zasza(o
' Yo 17 i
uzm_\s_. F7960 TYIXKOD
] / [l ]
a0 —go
INE|S H.M 7I8¥) 01X00
| B B 5 )
= = ™~ = /7 = = =77
H : QO Q Q
MZ\JM?.\.. mmmz} MN.JMZ]
> T 5N o P e 2O OG0
] - 4 N S m = | -2 = w
~ ~ 2 o™~ T =2 o 7Y k-
o Sl [ &R m LT o b oeed oy~
1 m ] m
X| T g
o =
. | __w = £ 52 §T Ez &S
N N ~m Z I > 1w
_ L_ _P Sal g6 gas gos 952 uEl :
<y y OX = o vnn. = i =
3 HHONOHOHOHORCENONONONCRONG
A ._m.. S| S | 8] | 92| 8
ﬁ _M- n.u 431 43 = g3
. F74E2 TyiXva7
S Al
_uz.pmmu\. 7
IXted
. a“s 2787 TVIXE
N [A] |
WO =g T Z7405 TVIXP 7
oNa|€or
X A
taz19( o3 i
Q.W__u
- 787 Tvie]
X 4]
tAz1y( O
%—H
uzm_\_u‘. T4 TKvo7

NI-¥/01

|
|
|
|
|
t
|
|
!
|
|
|
!
|
|
|
|
|
|

L]

£
B =
s

-
| —

F7IV2 T lxyo?

< A
z_;._\ﬁ@ . -
0 7
Uzm_mmuq. WN%V“ = T\KT oo | I N
. “ oo S
1
_ m . mT mnu
[ ' - = =
L)
| " © 0 0,000,
h ' 2. 20~ 532~ 5z~ Fo S
_ " £ T3 "is i U232
: S 3 3 2 33 32
. 1 o o I 7]
— ] ] ~
L_ 1
= )
X !
) :
ﬂﬂ_ “1. w wn - " ~ M.u
N | 'S 3 9= 25 %= 2% 24
S - o Se So Sm Swn 5> Sw
5 o 083982 w83 985 983933
'or © [ ® © o ©
i s ®0 00 00 0eee
, s | K
e ~ A
= A
3/0nnos (O 1 :
74
u_,_%&muﬁ F7GY7 11Xy
: N Al
17onnos ( O 7
uzn_&mw. F76Y2  TYIXy0T
< A
OHAS-X3 (O
M_ 1) P “
uzm—ﬂm R 2767 1vIxyer
S A
NI-ZA( O
gl 2 -
ang|sor F79¢ 1vIxbe9

_

e —————

CB RACK

P

—_— - . ——— e ——— —— — . ———
— ——— e ——— s ——— i — - = = o

PCB Rk { comeeril, o0

) |
N0'1§E= 1. ALL COAXIAL CABLES INDICATE 3C - 2V (75 £2). ‘
I |




- ———— = - — . —— —— — -—-—.-. e = — —  —— . — 1 s — =
] COoNTROL Bﬂﬂc) . ——————— T T T T e — . T T T T '_|
: ) "“'—-'-—-—--_[— . T —_-—--_—--_-_.-_*-—_‘_‘—'-——-—u--—-—-' "-l——_-.—-..—-—--—-—| '
lr r‘-'—‘- —-—--——'_"'_'--‘_"'1I |! : l
JC17]12pP R 3 CORE SEALED :'4;;‘: 2 JC70,PS-spp JC11|PS-4qp | ! l
! . 11 [TX00 it ' 314 1]A 1[Tx00_ GND A 1A 1 ! '
I § :::000 w o o 8 w—l;B1B1GN00' GND B 1]8 1 - l
h T 1A 2 |A 2IrXDa GNOD A 2lA ! JCIB |1 !
4 |4 |RoNDe LA 1coRD RIS 214 2 - CORE SEALED (AREq qoti BR
B 3coresens0“8y Jq0 g 2218 2|”GNDg GNO 8218 21 p e —f Rx2+ 1)
. | S 15 {TXD1 £ - B 1A 31A 3]|TX01 CoUTa- 1A 3|Aa 3—= T"!f '—r-r-l—-" TE 28 Rx0- 212 :
| 35::;’ W 1838 3 [GND1 couTa+ sses'——gﬂ = '4:—l L o= 313 |
7 1 T A 4 1A 4 |RXD1 CINB- [A 4A 4 — L et TP 0 A Py
,‘ l 8 |8 |RGND1 ﬁ%?’”" ?ﬁmz”?ﬂﬁ 200 l'ifg"-, 418 ¢ [RGND] CiNa+ B 4/B 4} ; % k= L etp | zi»: 5 : [
3 [9 [TXD2 s 1A S[A 5(Tx02 COUTI~ 1A 5]A S _‘f‘?’; G2 A4lE 9'20?‘1'\———L—'? R<0+ 6 |6 ,
- . 12]10/GND " —=—18 5|8 S [GND2 Couris |5 el 320X ol 1 — TP R oen 709 |
| f 11|11 |RXD2 DRAN,  CoRD 5;p HA &5 ]A §[rx02 | CINI=  |a RIA SF e —_— — Y'_T.x1- CRE !
' I \L2[12IRGND? = 2 Cmp{8 518 ¢ [ranoz Cini+ 1868 5 ZK L — 0 T Te s :
; A T[A 7|TXD3 COUT2- JA 7/A 7 uﬁ—-—i-;m-y-m 10110 E
(o) 2
. . ] 718 7 oNo3 CouT2+ I8 718 7 gR ;‘| KESBED CARE & 208 g Rx0+ 11 '
B A 8lA 3[RX03 cive- Ta Bla 31— S o e R {Rx0— 1212 ‘
8 5/8 BIRGND3 CIN2+ B 318 8 = - ITP?:; {Tx0- 13013 ;
A 9]A 9(TX0s COUT3- 1A 9/a 9 s e —Tx 0% Tal14 ] :
. B 3/8 9|aND4 COUT3+ [B 9B 9 i 2R m@{S‘EALE—D 1515) :
A1@|A10 [RXDa. CINI-  TA101A10 ‘
e : frmasm—— B101B13 [RGND4 CINI+ 8191819 . -——
JC66 |PS-40P JC68|Ps-sop ]
i FLAT ABLEA 455y I’
l [ J] i 201829 RGNDI_ GNOD A29 1429 '
‘ (uMD) | (J194) { AZ11A21[TXD10 GND 820(879 |
, | i ; j 8211821 |GND1D. {J105) f__.___._._i
' i A22 |A272 IRXD19 . : i
JCBT|PS~52p JC89|PS~-50P ! LAR &
’ f I RAT GARLER 4o (] i 8221822 |rRGND1@Q o1z g ORI NGRS CBLE BJCH HooulAR £\P
: . : ‘ A23|A23|TXD11 GND HER e e S E L L 57 (618 ’
l , ' 8231823 |GND11 - couTg- 22 "—?" . : 2 IE X
i i { A24 |A24 (RXD11 _r CouUTa+ 33 R : & B e I
] L 41824 [RGND11 ) CINB- S : !7, 313 .
Lo(May {J193) | A2S |A2S : CINg+ 515} i | EB‘ 22 [
i m| 251825 : GND sl Bt T ; K |
] iX.
. i Q[ (J193) 'f'(? {J?aq). | '(.m ml
3| - - | \ 2
) :
- S g | =
. i & o | F4
1 z. i EI Ln| ¥ 8;
g J ol ey w i
_—. ——0—0——0—— 0

%
7
?
T
y
T
T
y
'
i

™~ oo - o ~oa - o 0 G ™~ -+ o~ oo T a v o N T Q O a ™~ oo I
i s o -8 -8 23 N8 &S 25 25 " e e S I s % N |
! . @ o = o 2 . 0 - 2 =] @ =] =] s f =3 o 2 & =) =3
- - - ” - ", Mo : -
sz sz =z -z ez &z Nz gz -z wZz "z gy = vz -z oz
=D - = - - - - - = - = - - - o T - - — B = = S I = -
' (=1 a a = o o =) a a a =] -] a a Q 1
PCB IMOTHER PCB1 |
L-l---——--—--—-—-——-—————-——--——]--———-n-—--———-———-—— ——— -._—._--._--4-——-—---—-—-._.---..._-..._..-_.-..-—-..-..-——-——--———-——_..,-..————--—-——--..__-.-—_—--—...-—-.—...-——.._-—-—-.--—]

NOTE{ 1. CONNECTORS UNLESS OTHERWISE SPECIFIED,
INDICATE MINI UNIVERSAL MAINTENANCE LOCK.

2. THINE LINES UNLESS OTHERWISE SPECIFIED |
INDICATE AWG24, ED, = P8 RacKk 2 cowecrm/

& _ |  prAgRAM




=
| | 3
_ _ N
N | | R
1 - v [ —— b
5 —]ce | e = Ll Bt bl el Lot L _’I H E
ulw [SIRSIRE] NS [L1KE) wlujajo - e O e 1 .uﬂ
! Zlz| =z | Z]| wrfur Zz|Zzl| | Z| Z]wi]us ] =
— LT B N I Ll iy Zjvy | wWiw ZIZ i) e ey gl W ZlZ (V| vy i) o &G@—.Z—Q — c
' ﬂRRGGESCCGGV.VSSGGRRGGBBCCGGVVSS? . g .
_ : 1] e e rrf o] <] ¢ urf ol wof | ~f o] cof 0| o Sf ] o —f o e erf e 3] i = s 'Lsr ' "
: _ & | <] | «| 0| €] cof ] | | o] f 0| 1| 0] | 0] || A DA F A DS A || > _ _
U | | co| <] ) <] o] <] o] ] o] <] em] <] o] x| o] <t o) | 0] ] | ] 0] <] 0] ] ] | =
ﬂ MTn S § ﬁ ,ﬁ ﬂ ssoia | _
(v po . 1
x| q ay 'ser | oy
| I+ M Y M ! _ %
_ !
' depiNla |
_ oo |
' I "_
._ : &uuo—z.a _
\ _ v uep ._
||||I|.%. ) * _ A A “ :
~ d00LNIQ _
9¢ 'S¢ :
] 1 —
_ “
¢ dOBINIQ _
_ e 'LEr .“
1] - —
._ m_uns.:z_a }
_ Zs ‘s _
| | e
—
| R N
. 180d dSA L seoimia 3
_ _ 9z 'szr _ >
| S——— e
i _ & o
AN Y e | 183d N9d L seoro | &
_ SR JJY 3 4M EY _ bz 'e2r ' &
_ N 1] ) w ans e _ mm
. ; _ m oM ] w w Ll R Laal iy . _‘mun_ _‘amﬂ JO0LN1C __ [75] o.uu
_ J 5 7 5 2z 'z ! m.z
e S o e [}
f——————— s — LY
L} iy — e e g T — N fﬂJ = ..I§I..UH1!;«€...H. .. B : .. T . = 1-
~ , _ 91 'gip 9
N N R e A B SR -, - a
| A——" ] 18
' _ @82d NId L, geatna .
L L4 N a, ] . —
_ 5 o] G| ay © _ bLCLE
_ H \ql ™M N _.W H ﬂ-l ™~ w\ﬂ ||....|.I||.....11|||..”.I.I.IJ m
| | & Llelnlelalofz 2 [-nlH3 0894 _Jmom_ué;a 2
* ~l > 5 3 m _ FARATA

1
dBoLNIQ
b0 "Lor

— . — . — " — . ——— i —

o
. o
_ & & 824 @zendd s
= s = i dRBINIO o
_ o r = zoior W
[ e, S - st GOl —_ wlu
iy ] = i o
= —~ =
G 2 1
Iup.mﬂ. J._R ; 1
o
2 8
3 N
sk SK
4% n
Y Wik _
ol | 1 i ] "
s Wiy (@34 VU
L&) = [ &) [-~]
> > 3 3 1

'l
|
|
|
|
|
|
|
|
|
PCe PACK .

e —  —— . —— e > —— & e &




i
_—
i

————

o |3 L . |
iy I%E 4 . . = 1
N[R 5 5 2 2 _
4 Boesl Lebd ™ |
e foe :
ﬂp R S R (N ‘
R |
3 |
B |
__oA L a«:ﬂ ﬂi .W _
_PM _.1. NG e 6_?;8 au_ I
_I|||l..l..|u...||—l|....||ll|.||.r. I.Illlu.m. F«i NI N .b__.... [1e] Kol _ .—
h _. i v fooe]eny " _
. : i ceitec A I I O O P 77 P ]
i.___m_f;l B 1 1 - a8 il — —E[EEy
3 £y B NS R D g J I PP P ey HelZ-% - _
| 43 £ M— S Se—— Sy L
I ! 278V2 YIVHS T Yy
_ d7 2opiars | 2er o\%ﬂi::\é«_mnuﬁ _
_ . T “.-------f-----------.---.-.--:----:-----.,--------:.----.“ A _ "
OH/INAS o) Y TRALA e O ) ZINAS _
._ ona [gor ; " ana|ezor :
_ g o) uhﬂ : m o 7 zo/28 _
m o uzm_ﬂo_, ' + ong[szor _
N P W oetP ) 2aso .
H JMAS 9/9 T .
_ m uzm_.muw\% ." . Mwa bZOr _
_. MJ ¥ o) KM“ TTTTTTETT T T T e e e 5 ._“ W‘IMJO enszd _
_. WA. g Ro_, F7G0 TEIXVYFID 7 onafszor “
S L[S 1) Stlst H1Y 3 _
._ vilril—oy 210y a2 ifet Mooy
_ sifeil—9g : LMy g e P L] _
' ZL mp_.. M Liod M zi ;
_ tifiil—g 28
M Tawm.:?mﬂ. (14 } 21
_ g[8} \\w_ 66
Gl ) L S8 8
1 L g Iz
N R A
[ el %_ B
_ i W o
. lwl.willw\rm W HBE K4 day o
_ zlz \M ek 2 8
_ T} 2 R 2 =277
._ ' ear d 51 Favbwsaveew | 8TO0 . mm
: O <
|3
_ : ﬁn .Illllllatllls-llIllllir!llllllil!llllllll!ttIlIIttllll.-tllIlla ﬁ.— ﬁm
_ GH/INAS o) 10 r 7 O ) LINAS Y i
} ] t \.‘_ Sm
' INg|¥or J ' NG| Zzor =
_ o) [ it £0) 1/18 i 2
' 8. AT T | EQ
_ o ongsor " v ongfzor Om
7T A N R
[ |5 s 00 @5t T pp o) o s
RN ong | zor ' ' anafezor 2o
_ ﬁ ¥ OJ. "“ S 5 H“M ./:O ALY Sm_
N uzmx_ 2 %T\u@.\m oNE|6Lar 6 w
_ & 20 74V Tl IXYY g
_ ' 5 O
! = =
_ i £8
! ZLzn A FAR OH
L it B
oLjat) oLlaL
g6 |- m 6|6 .
515142 ya L ~ m
Lt | L)L 4 =
99 |22 79 b sts NE
oD Y5 :
SISk g @K1 ICERE X
2 v[¢] 037 N
3 A m gle| 0310 N
Zlz % {1Z]¢ AL Ny
& C[)2e W T TEERNY
QO a 4 e
_f azifier dzifezor W
' H '
& . Aot Q]

(J OINT coNECTION DrAGRAM

SPECIFIED,"
LINES AWG1S.
CORE, 1.2517,

INDICATE AWG24, AND THICK

2. THINE LINES UNLESS OTHERWISE
RED/BLACK (R/B) ONE. _

3. ALL SPEAKER CABLES USE 2




oEL (L)

! 4G22 2P W JG21|3p |
j FLS 3 {IZL —_— 3 A WJE‘T! 1) .
20 4 202 . oWl 212
I' . — léﬁ-aﬂm'ﬂ [313) E
i
i ﬁ‘) E
. Sesesa T T T T T T T e e e —
oursioE PoLE (L) | LAMP cASE c%; 1
= 3 N = |
z 8 ! § ¥ o3 ‘-\% | [
& : !
; S & !
I w n I 25\ \: g E I
§ - | sz 4 : ?T 53 . & | |
o 2o | > o—= bk 3 = | |
$ ?‘; - N. & L KA ; 5 = h F;N ?\', 'l“ ™ ‘_5, 1 %
. 3 t‘i“ﬂ z 7Y | = = 49 -, spetkex oz | AT |
{ S o S3lo ! ‘-3\225 f‘—’:‘.’}_?i e BT ; ;:_fg%,mg_m R |
) | ATTRCHES corp I e 4 . =i 213 .l
l I el JG11[6P r
1 i 1 .l\ E
I ’ _ LT 1212 |
I ' LIGHT (313 .
| 1 REFLEX LAHA & | 4
i i LR EX LAHPLI S| S .
I | : EARTH 5l 6) ; !
i ' o) |
e - — T e e e e e e e e e e e e e e e e e e e ] |
i GATE (L) | ;_
JG17[3p & JGaT 3P )
i — 1y o /7 SRR N :
---------------- 12 ]2 MPAL. V212 i
i :rO PERATION BOX E IL-:”__:E./ R \EARTH B35 ;
b 9G18112p sausllage: g 369 f120 E
' g — k. -,
1.r 111 GND 1]
. R 287 BR S T EIE |
) 2 A8kip LED (5] 3
- 2hie TPt 8 rnE |
| 5[5 {55 &ser yzp] 5] 5
' ; s Te &R TR Te Wk g'f SK1# Bl 6 [
I i 8 8 -1 ErsTa e Sy lRESEL 8|68 |
| ssif ‘fg:ss‘f?; 0w 1 (a3 ;
I : 10[10 19]19 Moop 2 1?:? |
i H 11/11 11411 .
I ; 1212 12[12 talxy) I
] : i i
| Cssemes : — e e
NOTE: 1. CONNECTORS UNLESS OTHERWISE SPECIFIED,
INDICATE MINI UNIVERSAL MAINTENANCE LOCK.
2. THINE LINES UNLESS OTHERWISE SPECIFIED,

INDICATE AWG24, AND THICK LINES AWG18.

- ALL SPEAKER CABLES USE 2 CORE, 1.25[3,

RED/BLACK (R/B) ONE.

GATE (A) comvEcTIoN, PIAGRAM




|

—_—

NS1PE PILE(RD

ﬁﬁ%f“““““““‘j

SIPE pPolE (L)

2z

G et S
_ _ | Mﬂ: ' — : _
N O T e
. _1 = 1 -l Ta MW—S T w0 o e T .w o) e ] e o] Sf [ _
] m L Mu.“ ) £ m T muu- _W U, I [ g |- I )
_ JWSKA_ W&WM,M a\/n.a_ 2[qly BWROYM&FM,W o _
| | | ¥ |
" | =l =l S
_ | LR
E o L ﬁl
HE QN z 3 _ s
(O il ge  § ||
delezor W_ " < | y 1
0 i © |
: m |_ ' '
| | | Ls_ﬁw_ b
_ Ll z[%]= w e !
& || o A
| | T i
|_ _ M SioRv Y. r 1
S I d_ b - [ ) v HiYV3I[SL[ST) _
9 myM& " HEHY wm_w Y3 vi|tL m
S|s ; ; M um.nﬁ@ﬁ” m. Anaxniord J¥D
S H {1 & s et
—= H N 1t W—M.%EQ oijot _
5 1 ey — Imim y] . M M '
d431¢€20r T ] 160 R SR I b 9 izlz] |
_ I nw, 7/RE7S 3| !
i it SH s s |
| {1 I T |2
_ || .“u._ifumvu.\ﬂ.m z
_ 4 LA ey ENA TS,
_ m M A5t WAV £ar _
_ [ S A bobobobotobod ot dodo oo N
1 . Q_ Fiae e .
_ i g oy T | o I 0 oy s oy s s O o www\ - .._.m w v8 3 m
| T — N h— A TR | B8
il zor U<
t q o dr FAVVAUN wmmw .
Y o )
H 11 = - ¢
|| G | 88 %
_ | rawweiel| | B2 o
I} M iy g B
L 15 F Ao 6 |6 mm
1 o MR E R o
| i 7L | 4E 4
_ |l MW az7 1575 (5 MM 3
! | i 1A S Y=
..1_ ﬁ: m =l - g 477 JiYs| € | € o F
| 3 | e ] B
e m m z n_m_.::,m. mm m
3 |l I
Z|T15; W" m .Ii..& CHI p
1 : W - (3]
LA o | = |
dejrzo d = ' .
il _ =
| 1 _ 2
1 “ " —
1 '
! It of
cWB.‘LJ WﬂWM o .W.RM EMRO V:MR_H%PVGJW -.,Trf.».\_
_nuu..123 |W1234cﬂ5 \Mr.;u W;123W12=ﬂﬂf55789m.ﬂ.@ ..|-.W.._
LY I P P n,_1 nfmf ¢finfwol o |-lo _;ﬂ Alafml @ |l ¢n] o] o)o| S]] Y _
_ 8 _ 4 g _ 4 ke _
1 ) 1

[sst(7)1amvd| 7002 V7| (1) 45,

4%7472E-(Qg,) coNNEcTION DIAGRAY

INDICATE AWG24, AND THICK LINES AWG1S.

3. ALL SPEAKER CABLES USE 2 CORE, 1.250,
RED/BLACK (R/B) ONE.




[ Gomwdd | o a7, (ah)|

_ N _ |
z : e e e o s
. ' PR R T RTAN KT T_a a
Tl B Y (PN 1O PN P I .ﬂ? e
R L

AN PSR N

1211@

uw

lll
22
e ARAG, S5
11

L__
JG4BiSP
p—t——
= 111
212
31 3
vcs1‘1zp

3p
1
2
3
L.
]
15?
{1 i
-2 12§
3
3 la
35
5
JG 32 [MAN

a

JG4
w
3 i
“G3
W
S
AL M
Y, E
2
oy i
2
R
E
W
R
B

|

AWGi B

- ———

e s e s e mm

NSTPE POLE(RD

3; *r‘ N M
2LI'
SPEAKER CABLE
@ @ ’3%-‘%":‘& m™Af -

—

AWG1E

AWG1E =

AWG1

]
_l

910V Y

% TINTZIEN N
LI [
dolzzi0dd <

i gzt

s

FLINY

<+
-

J

. o —— i — — —— — i — i . “— i — . e

3]
-

|4t rstend 3¢5
sryerd UVD

h

A e

11yie
M\.\\_\.\ W m‘

7 IRV
THE7]

/
W7 X3H7Y
L7577

i 7 LHBI7
i | WV RY 7

E

ervmwbmmgaq

Mmr=tn|w

N

— e ——  —
- e s ———

1. CONNECTORS UNLESS OTHERWISE SPECIFIED,

M = n| o

e
~ojon 8
-

ﬁ%&f“‘“‘"*—'
8

1
— e —

#%3%}&%oi>aw;m
L R R AR

"
[+ N
5

J P ' 1&0\.. "o

g " R
.......... el R e Y | W\\\\ . .._ .

O NTyAYEM

L.

b
b

A B IROIR 4
M

- — . — e Bt =
+
i
i
1
1
1
i
1
i
1
]
1
i
1
1
1
t
1
T
1
T
1
1
]
1
1
1
1

Zien
LLjLt
Z diei]el|el
(3
A385748
LIPS
PENE]
aﬁhﬂkm
Ad77 dyris| ¥
az7 JiYs|e
AZLHE

aNo| 1

dit't

i

SIDE POLE (L)

(s
L

N
mF‘quﬁﬁili\i?k‘kE
t—wm‘flﬂ@r‘ma‘

£
Joinr

INDICATE MINI UNIVERSAL MAINTENANCE LOCK.
INDICATE AWG24, AND THICK LINES AWG1S.

UR CHBLE

2. THINE LINES UNLESS OTHERWISE SPECIFIED,

B

Ead iy N

2§
sP54

AWG16

-9
”m
-
~
o
=

NOTE

o
w
L

S W
3K
R
3
W
&
&R

B
. 8R
R
o
¥
GR
gL
2
Y
W

]
t
]
{
./

lgATE(C)

o
212
2
4| 4
5
B
1
2
717}
8

12]112/

11{11

8
519 F

—T-

r [
| | | |
[ssp(1)13m0) Fo12 JW¥1| () 25

- ———— e s = e e ——— e —— e —— ———

1
2
3

1
2
3
JG3|12P
1
2
£
4
S

]

JG21|3p
: Iw'
2
3
JG11|eP
JGie
JGa7|3P |

|

GATE () conneerion DIGRM

3. ALL SPEAKER CABLES USE 2 CORE, 1.25[,
RED/BLACK (R/B) ONE.




| e ) -.__.-.___-__________;_:6“___%‘/ _'—'"'—"_"“"“‘_“_‘_""‘—"'—"——--—-—--?*—"-——--——-—-—'—'_'——'—':Pl—q-/;‘;_:z-m—]—!
P gl ¥ e e | !
) ﬁwxmssvt:izgf EpD e g 11z FLg | |
_k)m] R e =2 _ 2275 ow - A !
A H \. 54& ) % = [
I c{-\_ N 3 '
: _ ) _ ) S e ——— e
| LAMP CAsE Y I fg' 3 oavmazs,zxf(ﬁii
i i e
1 = £ t Wy
| =4 3 3 ¥ | S T ST
: 1 Q 3‘} 2 Ind 1 :5 ™ 3 ™~
| | 3 D) i | N 3 (Ei)
i ' % E &- [ : f ' (l\ !
Y x - 00 q w - - f
! Y QD Y o= | b
| - §_= 32 i 53 : B ET |
~ Y il OL—— , 1 |
" I F g g & - NJ :; - ! ?'\. r-iN g &NI i
WENANCE 2. - " e et TS R & o) t
| g | R SPEMKER B 2 3 Y | | 3 T 3 T N
| (T P D a . g | | *3q "2 ]
! 2i20v « e-; TS EooTIo—TI—u ATTACHED corp | i !
JG33[6p | I i
=== i . |
2|2 L14MT . i
1 313 1jaHT _‘;%-— ! : ;. !
[ 4 | o \REFIEY L4HP) BR I !
I 5 5' 6’K ] ]I
‘ (6 16 [EARTH l i
| . a
- GER) | | as |
| JG48 [3P i ” “G;_‘;‘__’_ W ‘
! (1] 1 [LHp R — D ! ; 0 s e |
| S ar g e ]
JG3g|12P JG4B({12P '
! JGE‘I 12p B. 31 =1 & B ‘ : ! l
| 12 g (R !
i 313 skip 22D R Vi~ ) ol b ' |
! 4 |4 BHWRT LeD g 45 ; Y v ‘; ; i ‘ :
I 515 |REser LED IR 66 K GR ~T% ' i
. 66 [sk/P 5 yan'diy yasik | |
l ;;' P ;riaa‘:r d‘;,sa I .
: 519 mpep 7 +4L g B E oy w22 | |
I ol1ai4/oop - W oo 12/10 .
11 A7 2 11111 - Gr P [
| L .
\J < ' -: :
lﬂATE(C) = E- - - - : .-.—...-—.-_-—-_--—-"-'——-'—‘""""'—_'_-_'--—'_- -—_---—_---'_---—_—_—--___-—--_‘-_-l
'NOTE: 1. CONNECTORS UNLESS OTHERWISE SPECIFIED,
INDICATE MINI UNIWRSAL MAINTENANCE LOCK.
2. THINE LINES UNLESS {OTHERWISE SPECIFIED,
INDICATE AWG24, AND THICK LINES AWGIS. ; y
| CONNECTION P4
3. ALL SPEAKER CABLESUSE 2 CORE, 1.25 |, - f - GATE { R) %W

RED/BLACK (R/B) ONE.




JG45 2P ,opeenep L9

IVSIDE porz(L)

|
|
|
|
|
|

L

L7 (wcawz.rcm

2P

G

~ o
| 20w 2/
Lg(iveanpese i

W

(o Ry
20w =

1.
KTH

3

1

2| 2pAMp L

3P| JG24

. CeRpFTTT 77T

JG271 2P

L1 (P47

r

cokD

JGH6 2P grpcHED

©)
CONCENT

w

EP

O

—— e

JG23

w

Y
w1
B

0l LA

2

(1 | 1 |Birkel LAMP

2
3| 3 lGArE 4%
WE,“;&!T: 4| 4 |paE L44P

NOTE: 1. COMNECTCRS' UNLESS OTHERWISE SPECIFIED,

=

o kpre— . —

INDICATE MINI UNIVERSAL MAINTENANCE LOCK.

2. LINES UNLESS OTHERWISE SPECIFIED
INDICATE AWG18 AT ALL. '

iWSIDE PoLE(R )

]
J Joiss 1p L. fICANDEALEN T
| R s
[ =1 i — e :
: 0 ~—Tp o :
i ‘ \-2_._"‘._.' - v/’zew ‘
JG13 2p L1 (INCAPSCEAT
| .
s vty <12 pL
I 0 r—110 S0 '
| iFE e
| 20 '|
L Y ?
| |
&
¥ E E ;
| NRE i
: NEHEY ‘
| E..‘, e={ N ™M "h" l
"Ta [~ b l """
[N J
2
= 1
1

——

PANEL () conwecrioN oidi#it




OperAliioN BoX Assy

- —

.,_._---—.-——._._._._--._...—__-__._._-

T —— . — ——

| i |
| | iuln
' >~ e I ; ! | :
Jc18)1zp - ____\b- ’:»—-—— ___L_é__..__._' \’-\ ) >:/>:__
(111 aND ge I ﬂE } r ‘cz 2 308 770
E ' | | ! :
2] 2loc+12v - s N A s |
31 3|5K7 LED —’% ;! [ ] - v‘ | C?r' ina;}r /:?J |
41 4 lART LED |- “.”j o H S d - n‘,ﬁi“h'éli!"‘"iﬁ'i i
5| S |ReSET LED b : [ S — a2z NEI
66 Isk/P &f i J; < :{"1! o B E;éjﬁ :1})8‘3’
7| 7 7Rt -—%— :;g; . ‘E &‘ | —-&—4|—}-—| ;,
B| B |RESET &7 ‘g‘ =3 ' —_ l
31 3lMoep ! ! i3
1310 |Af00 2 2 L4 g‘—-—( C&-—-—&-———-“—-———Q—E
1117 2 X o N 3
\2{12[ERATH =
I B S
|
ColJr Abbreviation
Black - B Brown - BR
Red | - R Green - GR
Blue - BL. White - W
Orange - O ‘Light Blue = LB
NOTE: 1. CONNECTORS UNLESS OTHERWISE § Yellow - Y Yellowish Green - YG
PECIFIED, ; _
INDICATE MINT UNIVERSAL MAINTENANCE Lk ecpls - E e = EE
v -

2. THIN LINES UNLESS OTHERWISE Spperp
INDICATE AWG24, AND THICK LINES Awgg.'

OFERATION BOX comwzc

rron/
PIAGRAM




iR g ey ] . e
{__ () | e SCREEAN (L) |
TWALL(L) B e e S — |

S

| N et | - |
T R ANONER e - SN | MANTENANEE 4P ¢
: rpax . B e T . L
] R 7 - e e SRS b
. 33l ZR¥ e e e e e 21 3 |
! alet & R s =l 5 P
' SPEIkER "CHILE T e e T -
I JL18) | 5 b
(SLEEN PLORIENY, s W | W2 MANTENANCE 3P |
B m— 3 :
ZAMA 2 - 111 Lo
 SCREEN T CIRRIR (31 3 [ERATH GR__ AWG16 ; TIE L
] " . - 3! 31 -
| | |
) - - — - o I :

NOTE: 1. LINES UNLESS OTHERWISE SPECTF
INDICATE AWG18. S

2. ALL SPEAKER CABLES USE 2 CORE, 1.250
RED/BLACK (R/B) ONE.

Y

W#%LL-CQL,) CYW%WEE77UA4pAﬁ@gﬁﬁ




| FRoNT SPEAKER (L) D [ Sérezn/ (c) T T T — [ FRONT SPEARER (R) 1’
| | B |
| [%E s78Ik2R 2 R | CYOE PR l { R oo AAROAEAREL ] |
OUT/L% ) ﬁlu ’ j I T g_gm 71
& X : | P
ouT/R|" T ZR o . ! | h
B OUT JACK ! ! : E OUT JACK
-0— l ‘ I O—
i - gL [N JACK : ! |: E IN JACK
’ (N/L F‘ | [ il |
’ et 1 = ‘ N 4'
; e : r%' : | co spoiier 2 ||
| | ‘ o
| gx“zﬁxé | ) | A
! ’ ) S L _J. : -!N l . :‘N ———
i-‘s-cf@g/v (L) :v‘; R‘:LNR"‘D*R“::% I K CJS i 2 :v SCRE
I Puf S| O N o I 'a o0 I . |
| ; I
| int | |
| i | | :
[92 =1 (1) ] il | | | :
i ! : il i ' . : y wee | b
I gl e W | speer gz i vmreomsszp | || | o g
| e a1 EO - 2 O
N, | e e e RS RASS T - e
3| 3 RN spearelf R !
, R T SpmaeR cABE T
, W2 | MAATEANSE 3 P Js4|3p
P Orsam—, ey |
iscw e A = “GEE l
L | N o . ]
NOTE: 1. CONNECTORS UNLESS OTHERWISE SPECIFIED,
INDICATE MINI UNIVERSAL MAINTENANCE LOCK.
2. LINES UNLESS OTHERWISE SPECIFIED,
INDICATE AWG1S.
3. 'ALL SPEAKER CABLES USE 2 CORE, 1.250 , SCREEN BASE Comyzcrron) DIAGRAM
RED/BLACK (R/B) ONE. ' -




L Tm?:aMAL-F_zio./:’E:W _I

|6un 8hs2 Assy | LAHP Assy |
— Sl wh hedSaal A0NE CTERORE, | W w mgrjﬂ"s'x |
2|2 j——t D — \2]2 g |
JN=1-% 2P | uM-2-% 2 oo | )
| |£0//V A !:5'1//\/ ¥4 LT Ty 1
! SSy 5SY ——2 (1] n2v__ ] eppea '
t 15P — 4R ST3TwiT Leo Kssy !
M-oszzlep pe o 5o 5p g ( D F;M-—‘l-% [JM-;IE--'»E] IM=12-% i
1 111 iRmessw i) (M= B=R) e
A g % 2 zlowsy B \—%};—’—,—2 2 ‘;2_'), gy AT 11
i 1 A 2 J— e
23 Y R R N Twire W 7772 Y amSEER e R LR |
22 TR R o L \ WP WP WP o [—— |
25 7oL gL 2 3 HITLED 3L y N W4ER 2" WiR L 283 et x 23Rz v v 1313 S |
o5 N2 L5 Lo coUMTER W 3; w ' ’ 1 140 1.1KN JM=13=%! | LM 3 Oﬁjswz 1
JM=4 X 12" B E__ f%;ﬁ;ﬁ 128 5 y R el 9K l‘%&?' w/gR ¢ (JM—sz—xJ} ' |
12 2 W/ﬁg W/BR 2| 2 |MoToR F W{'ﬁg A N a3 379 B r——--"—--“—'--'?};—-)—'—'-“—!
313 WR La E Spmaror — LR e gall 10110 i £1-37 GRIPC : §
7 W0 R —{w/o__/ N N BT 8 4 8 —~ = SO ==iip :
e en /2% W ;Sﬂ?m, WY A N_ER_ =l MR b Ly I A O - i | swy
ERER gy WaR ot TEALER = \_WR_ e QST o0 ) s |
6186 /GR R STela0 oo IR 13113 S E 313 -
| Wy BL W/BL. %@é A A g& - . W/ Gz ] l_...../ i . ==, l
| 117~ w112 : WP 14114 e ; _(J:--'It--h: 3P (JJM-i«l-;,;}J [ V'JL! -
818 Bi 8 ; M HmR {JM=350-%¢) M=34=%] ; !
B E’Hjcﬂ’ “;__/ué')’ Sl she o __‘:4,?:3:_/ M | E|
10]10 10]10]+12v s 11— 0.14F/50v cerwIC. conomusor : :
11]11 11111 R e S S ! - S S
| 12hgk TR 7K R A 1
N_GR o R l
5 i~ o |
! N 2] 2} ) -
N e | WS SERVMESW [
A W/o ”’Vp - 1
3 ; ; L gh Va3 ; l
; L WY A W'Y L | .
p ) SERVCE ARACKET J
M= =% ~———-T——-——-——-—-——-—--—-——
ok S s | 1
™. B : B P —— i
N R i i 4 ° T swe Co/N sw : I
' \-_ij-__k4 4 W HF L}
i g] %l /M LA
' | e SEECTOR Doo R, I,
0 2P —-—tc—-—-—-_—-—-n—--—---——-—-—-—-—--n——--__.."..—.-m-_.
CM‘TRO!- BoX JM=10=3% 20 coml ¢ Ass [
(L, C: R) o KBL__ 8L &y ammcken <t WPRAssy |
; : . W W SR 1 _lc.C.| com/ counfER 1
A S S y T e & ;L___. }
NOTE: 1. CONNECTORS UNLESS OTHERWISE SPECIFIED, 4. ALL WIRES SAME COLOURED ON SAME ROUTES, SHALL BE CONNECTED. |
INDICATE MINI MAINTENANCE LOCK. i
5. MARK ~ OF CONNECTOR NUMBERS MEANS THE NUMBERS (1 - 6) OF !
2. APLLY SOCKET CONTACT FOR PLUG CONNECTOR, EACH PERSONAL ASSY.
AND PIN CONTACT FOR CAP CONNECTOR. ( '
6. PERSONAL ASSY (3 & 4) HAVE NOT ANY FLORESENT LAMP. : -
3. THIN LINES UNLESS OTHERWISE SPECIFIED, PERSONAL ASSY comwecTion/
INDICATE AWG24, AND THICKX LINES AWG1S. 7. CONNECTOR NUMBERS IN MARK ( ) MEANS THE NUMBERS IN V107.

DIAGRAM




_ o e R |
'WLMX!CJ- - T .._...._._.___.__...—----"7. 1 .;;_.1'39 ATACAED | | l
. CWAAL ZX(L) | ' w/ -;——-1—15 ‘I.‘f. 1
| AXAL ARE | A
5 122k e
{ : COAXIAL _,ABLE 1 ——RG0 m;w!
. Jc“l"c - | ey MAMTEMANE id . I
w 3
| 102 | Gppeas=Ss ‘ 317 |
P wenlome, coond L {swe ssjo-sumise 3 b o 2 3]s (R e ] 3%
Y w1-IN o JR ;4 caBLs ] :_\_3&\9 viogoy GND K “: : 1 W 3 l alale o TG ) i < ]
I o - : [Tro=As | 2| 1 % 2 sis g, .1!.:112" Q;m +
' | fuc Rx0-s | 1] 3 3 | ele st I T : |
| : viDE0Z [pra 4« s 4 ! 7] 7 ek e ETEY !
! I AIG 5§ g l 5| 8 KAV AR ANC1E P )
| : BNc el & 86 Bl ! 3| 9 [EARTH 1 e
i l ST 7 :': | GG Tpesomdl(1)
s : Bl & 4 ; :
! JCIZ|BNC  fpAwiAL Ji.2| BNC Tx0-TTL| 91 O 31 . =z =i frze
j o i O ABE 10X Z5)sreet tw RyooTin To[vo| prAs :::‘_@p“ | e 1 3 PANEHER |
GND 1111 : a 1A o =
H I JL3|BNC 12§12 1 P O O IL:‘.—.-—."‘T.—.,' : I 2|2 fKK 1] 4 : i |
[ ‘ o)sHez v faux hias)  ofor D 111 ’ dk : 335 A 2 s !
3 I AUX2_ |14f14 14 :" : [ b L. L1378 !
| i Rca oo st e : i el ——Ls e :
" . 5 i j & 1 |
; 2L ; 717 !
1 { ;
| - o =. - L |
I | aca ’-'WBU' 150{ lorr : | 3l 9 Cal : T ‘ﬁr 312 Pl
I 3 sounoz/R il s L : R : Tolopd = | 22 P
i | Po) 1 | i (g o iy
I l cA I gk : RHIB SR e .
) SOURD /L \ s Ik 3 I L b
[ | (AMALOGVE) C [ icye|ae 72 g Il ] 5:;;;!:: |} =
i | RCA I | (I} K S ~ ‘TT .
SOUND4rR 1 b ; 2{ 2= o 7 == Vo
- (AwAzoGus) )k | KT SR |
| 0 s 5 =TGR TR 7y N
A= : a1 IS 1 o !
i COAXIAL CABLE {"71: [ EBANAL: codih S i Dl ow e | s 2 ele !
i " aq d oy ¥ ’ S e i1
' RN i 4 ke A i L
oAl _cAolE | | ! COANAL CABLE : 1t 1R 3 | a[s W b
| x " S0 4o E % : K] KNI i
! 11 i 4o BN P , ; vk : « 212 i
| A —— SRS R erro farenl | = |
i ceAXIAL cqadlg | i ! '3 P e :\ Nk L.. Nl-: ‘J a l.—iﬂ-lm{*{ ] i i :{;’E;;JE‘E)_- . E
o . 1 siE gl ETITT .- s | ¥
£ NN w0 ah ~ 2 ko ' Vi
I ‘%&: : l ﬁ::; : g : 3. dedi d-d. N l Jearfrze-k 5 | | ,;_“‘:;:: b
, XN < =0 ; 11 | b P ot — Y
P S i S | : S| T g EEEE il | 07 AR N
| et = 1T J b ELE A E 2L2/R 7 By gy o
: FTET T ; MR N iy R A ik
! Py iy LN : : EHE L il o RN YAy o D
| Ss A e ity 5220 T ! SR E s b g l Sler s 2T Do
' elerf—u T o E s & 72 T e |
W 0 of b b §: ol e d IS A - gy i
| T PlEaRp ol E: 5 1 §: o ot 219 W : A7 LY .
: T 8! I O I L R oo
{ 219 A “] R Y ! [ R L I
i by | & i HIE . h |
12(12) T e e TR IS e e e T EE K ) :E P scaafar- R H “M3-2l6P :
i TR E 1 Fd g amy - 7 i |
i b I HY I IR R 2|25 Wﬁ_li g 1
I B I I o I HE Wy 2L
| 1 I O O R A Er A At
i TELE o B Y AT ok l
: SELE N R ] _
I HANCE TEVE 4 BT ale dwm=3lar !
T 1 1, d Ll b 1] ,‘ 1
] Jeaa jHANTE 26 R I s ' za I
[ o~ w AWG16 b b ' : ol S
! 1§ 1 [ac1a8v 3 protry R IR S
I § 2|AC100V &R AWG 6 H IR \ d4 Wil B . v {L)
\3 I R I o I e T Ay - !
. 4oL AR g 1) [ oA TR TP z3
| B I T I . N ] 10 TN P
. Jca2 e N I =131~ 3 | W Ty Febren Al SaoT,
[ . e 5 Vo 7285
T L S z==3 |3 V- LEYS Il R ' 74 2|12 : »
i : — g S Y Y T L 3| 3IEARTH J
: 2
l_ Color Abbreviation i
===or BoSreviacion
NOTE: 1. CONNECTORS UNLESS OTHERWISE SPECIFIED, 3+ ALL SPEAKER CABLES USE 2 CoRE, 1.354, ::;ck - . 2 -
INDICATE MINI UNIVERSAL MAINTENANCE LOCX. RED/BLACK (R/B) OME. 3lue - 3L “hite i
Orange - O ight Blue %
2. THINE LINES UNLESS QTHERVISE SPECIFIED, - ALL COAXTAL CABLES DMDICATE 3C ~ 2v(75()). Vellae - ¥ iﬁtilwun Epae N 52 CoNRRsL. BoX (L) “W“W;fﬂmﬁ .
INDICATE AWG24, AND THICK LINES AWG1. orile ~ § s i
Grey - GY )



N i —l
[cmmT paq ) FARt s (L) ' : ealor sus-slee |
TOL Fel(C | . 1 ams)ar 4 —gk 8K :
WM 129 LA K312P J:'sﬂ” B8R : e ~13 i ya ; "2 |
JC16 k-4 i ;E_m s.730 ,, R TT\ T -l\ —— ‘!'{ 2 2
JRZ| 6P GoRE CUES. 200 a “ S f g =15 —’1+2 2 2 E] > 313 H
el B —Lﬁr—’l_ﬂ_z Tz i 2 3 iy 2l |
e & T7 SOt Ay TR - AT e 515 313 LI |
- ) [ -, p gl [ _ﬂ‘.______________.__._
2l a[Txe- X it T S St e 215 56 616 :
g TJir —= 5 B S iels 616 15 117
SISITe0s | ot 2 cars ALED ARLE0.70G 3R |= 6 18 bo— - il . aia |
66 orel g T AT <esll'g 818 > 313 l '
# . I8 818 1= * 3 als). 219 e Iue=11 28 !
sl lng AL R 3 i1 agfize Jmiefize. 2 —— !
EREE! 3R 0 L ATST En 19 N anhe M .2 i |
2] 2|Ruie +r 9.200 02 1311 3 1) ¥ ——— |
E | — e B T R B hu i
4 Tal= v e = 3 g -
T | s | | BE———e bR i .
\&| bpeatso l DAY AR ILED | l < .ﬁ — 1 =1: AR :f %_‘: 5 [
sneler. | h | AT L =1 77 3 i
. _ | v : Aan siel-ts S
AR R 21 H . i AL &1 & ERE] 319 W W al1el i
2| 2iRx2s FR TP [ I ! 9 W T a0l :"1“ 1[
3| 3iRs2= o g . | 1918 | 11)11 1) &R 12012 ;
41 8|Tu2- s Jre ; ! 1)1 12012 201y {
S :'I':ZG’ PRAIN tokD "+ i i 1201 2213 \_‘__l L____________f
[ | Y &
o . | | @ | | | -
- [ Jowr E b | B [ 1 A )
17120 H19{anc ry ‘ : } i i
JRY 15 5 r—t— K o coax/aL cARE .: /)ann i ] IIIW'R murfee- 5L L AM3=eep [
SR ?g BR ; 2 7 - Jc2|ene [ : cinrar- R i : '1 A WK 'W(‘J_!'-_.I 1
h o -“m-———l-m‘ ) WK —
: :nzv SLE ‘: 3T K28 “'f( n_CHXIAL CARLE . @amn ] ‘ t _;“ /2 WK T3 2|z zf ] —L--i :: |'
2 <l (é’ 7 ! : Z] R 33 A Y a 7 |
4l a LEP I Y 515 ) JC3BNC i 313 F " B | % TWies o
s|s 2R @f =t J:!‘Cl;:‘_ [y COAXIAL ABLE 'nli‘-@ g1/ f [ ; ; ; ; = s%ﬁf——-———'ﬁ)%:_:}' l
6| & AL %—— 7iT id T ! gL 6|6 Bl5 I
7| 7 fepmir Vd a8 J24lamc | ' ail6 o 17 .
8| 8esxrr o Cad 10 x:nIﬂ; [y ClAXAL GABLE nw /‘)GS'I’M! ' | J17 : s ajls * I
9!9 Vil W 1816 @ v = M [ ! aia s[5 Gls) ! l
1ehe E 0 [RITRY| i JC5 H 1313/ i 8L b4 7P
11E| -0z ‘c"c"fg (\_COAXIAL CARE T PP i I O e g B e ‘
z e pp— -
: 3 H JC6 | BMC [ [ : “ma ‘3 ; ; ; Rz A ]
Yala I x24fanc o CMIXSAL CARLE .”4&—1-0 c1ve I : 212 /K 7 3 i sHeR Mﬂ_: f l
ashs 1 L 5 7 I ] 3 : W, 0 e oy a4 b adesr |
' <« : 4 5| s Wi
M= | 7 A— 4 1T ia 4
! I x@_ﬂ. (1 COAXML CRALE i}““\_a 81/C2 I ' : :_VAK_____M‘ s -] :I':;g{- WL—l? = ) E
| [ H scajame . | EERT T/ 7Y 717 e W {als i
] ramrssasce 157 W S ot oo TP | | i il AT CtI ;
3 ) '_l_’ I ) H | 919 L]
w v 1 ) W T T igha |
L | . | a Al in 11 i
(1| [Ligrr AL ‘?y Z12 I ' ! i :1 :l{ LA = 11 /oS ‘Ej ]
2| 2ltrgar 5 E EMANCE 3 i 1213 22 i
33 Ve — R JC 10| HAINT: ] i (1233} w3 B ..
2l o/, s Y Tt lacioev i o ——
sls L ; R pd " R T ; i ' — [
Sl 6LV, o A s 5T ! : ! i
7 7|cAYp R 17 ;: 8la I I > .
ala W F1E) ;
9 sﬂ%‘ i : i1 I |
i e l [
g i‘ .
12p2) - - W AWC1G W 13013 I , .
13hs o B AWGIG gg 1ahta . I
_:4 :; » (&R AWGTG hspsl qu‘f"“"‘“’“"’! . i
A“l: ‘;’;1 1 i !
a5 5 AWGT 6 AWG {212
dRyy ) ANTE . ere AWE1E EGTs |
AWGI G == & .
B = o1 |
\3pajematn | » ;’ 2K l
202
Jam W‘,S w 3{3 1 H
111 3 4| 4 H [
212 - [ w 515 2
3|13 g .‘: 46| 6 [
M EIN 2 W AWG1 6 5 T3 .
% 8] 8
15' 3 = AVG1S —l—é‘_gr 3 !
RARITTY
L;: 4%:; AWG1 6 l ;
JCe5. 2P
14 ol W 3. ALL SPEAKER CABLES USE '
2z NOTE: 2 CORE, 1.250, RED/BLACK |
LA OTHERWISE SPECIFIED, R/B) ONE. -
1. CONNECTORS UNLESS (R/B)
bt g B . " INDICATE MINI UNIVERSAL MAINTENANCE LOCX. = [ "
[ R m@ 2. THIN LINES UNLESS OTHERVISE SPECIFIED, -2V (7502 ). I ComrRe’. po
- MGl INDICATEAWG26, AND THICK LINES AWCIS. ___’flL : -- DIAGRAM
! T | T
e -




CMRY, BOX (C) Assy

PEWN"LASW@

r
W,
| mﬂlﬁ@((R}TAssy JA=2 "“-"“‘d {-—n!n'i.‘“‘
v o ) -
| ‘?E s Juc) = |
. :_-' ‘. 4& % JR=a -] 1
l = 3 = ;_ « ]
| ” : : |
. 5 3 |
! | ARsomaL ecaassy (1) I §|] ] 8 E |
l | | ] | PERSONAL. PCBASSY (2) | 3] | ' r% ;
i ] PS—sap (J1} juR-1s [ 0 S ERImALeCaAssy (3) 11! [
| : / §I | |' ps-4ap (J1] : JR=11 -i.l | | ; : IE [
| | all e 3| e -
| all m = 12 _L =
! f (I e o[ 7 I T ¢
iE = ; K77,
E ’; | [ | 3150 oAl J | | 1SS :;:'E_ l 1 ymr T
. : . N I l T (A 1 15 1. 7, 515
i | r f I i 'u}‘rﬁ%’ VA 3t c,»,_’z‘gﬁ [ I ! | | 6o
: r i | j ; L7 231:1;\1;—?——-\ il Il T | R SR
' 75577 TR, : '
| [ prmamiome I =
| | i S Ean ———T
H ] il A | 5] s
| .JA‘—I;:sp J“-”I ! I f I I ] ! I ; [ 24 &ls)
; ; 3R g Bl LA T3 P5-58P [ 4 ’JR-IS TPTR L'J ' T I | -::_‘-i
2 S i ' ! f ¥
: 3 3 T ,4 I PS-5ap ! IJR 13 1]:1'? : ' ] r
» -{ a. A v AY + ia Sla sa& f 8 [l
= ] | m smel 1 PERSs ("
77— S PRA 4D ] iy | RSOMLAS sy ( },
2la '_;?«:_—r"—‘i ol :
4 2 : __'——"'Jr';— LoRP .
I IR AT A B ) | e ds | | fPERSMLASS 5
L ﬂ.‘f_’ai.z;_&ﬁ,:_*-ﬁf‘g—— [ (79798 35 Ta—eia o YLEX_ 1) | [ameess
121 4la) 4 (e f 2 - 3 s o &
a4 5 2
e v rerrep 28 N I 1 ‘DGHO—E:;:f:;‘;//‘r B l 30
[ _._-L__Eﬂb;z_ VT l = i Azomzodk || T
[ e e 2er | s S /R ; WK e
* rt | Cmtery | —
| — ] ’ 7
I LAMP LEF[ 43 : ‘ MOrIR I+ A a ; RK = [ g Gug Ty I | ‘_—L—}M E
' _ L2 3 | [Hmers e 22 R un :
| e et | B —B |
| BEenee S TR | pemEsmRe— | ' ‘
] 2 sy 9atsl-B- [ i 0 2eR ROMAL A5 s/ (S)
ZasZ maTs) " . 19t ' 1 £ #1881 Y ;Q‘_____ 35 x [: 5 J
' AD Vee P > & B 1 X 18135 ™ [ BK L \...-/ [
. 24824 N | _ C—TE T 2} 2 ,
L | | B \-__*L*g b |
— * | ' = .
JR-11 1P o : """"4‘_- L. I i \_Eh___";' ; |
v 2. L i | H
z R BOX(R) 2As sy ] . ] s |
= Hrzjv Jl!-z:: ik I = Lﬂﬁl ]
o . [ (3 - SR 3 .
) / 2 EL‘j | Eﬂ‘:?-‘ s I
s 2 GR IRk B '
| ————)
| g‘{ Eh “‘4‘[“[’% 3 e & | ] ff
Warcerrene g§ ﬁgggﬁﬁ X .J, NERREER | :
|,““'m:.:r1£; ”:“QE; i[n- wla]rlo]e [«fedml | nlolm ol o] 8] = ( QL“%LPH 3%{ @ﬁg | I !
JR=S W i Ll L v wlnuir|ofe |efre Ala STt i s .';'\l
IR LxTsy (1)) H JR=6 120 = 1 s A L L) L bt ~[re] ] - 2l ol ST2TE) (o]~ ~fo i' I
\_:_____, N TYTTAE DD W [Jn-:r' - z B EH| L-:*—::;--:-i B s "f' 3 l
_ T S Assy (FD) -121P GR 11 % L. b Lo sl L L S ! i
e An::r.lﬂ yyR=12 122 2y l
NOTE: 1. CONNECTORS UNLESS OTHER P ' !
WISk '
INDICATE MINI MAINTENANCE LR, hes, 3. THIN LINES UNLESS OTHERWISE SPECIFIED, | !
2. APLLY SOCKET CONTACT FOR PLUE Coww
ECTOR, 4. ALL WIR
: ES SAME COLOURED ON SAME ROUTES, SHALL BE Cony
ConThoL BOX(R) CONNEC TIoW

AND PIN CONTACT FOR CAP

——

INDICATE AWG24, AND THICK LINES AWG1S.
i
1

DIAGRAM(2/)




_[(,'Mﬂot.ﬁd’((C)Assv |CoMIROL BOX(R) 2As 5y [ oMIROL BIX(R) 1Assy %FERSMALASSY (591
+ | I
; ] | |
.I PR P . ! ! I
~ W i
| Ay wsils | |
| 3 3 Tk 1) ! I
H A Jlf 212 + %
5ls % 3
! TTelsts | 5 g 414 I [
[ (R 7 ;‘; ‘ | l
8isl- _-_'_"%_‘ § .
i 319 ¢3) :
, 3 - 1812 T &“ 4] [:] I |
3 AT e ] £#4 (R} EY, Tl IR '
[ iR 1 —— cedx w = 1
i [Azaczo 3P —tes | , F; Sy :
14414
h ARTH 15_:_5.—5:&—'—-—- 1} I A &k ‘L ! )
! } — :
1 : i | I !
¥ - X ! 4 ~
| | | | lperamat As sy (5)]
H } a1 ' . ' !
| | : ’ | < |
| | | e |
' : i AwnIE [<rad _L 4
| | | | |
| _— 2 | Bl }
[ il agrimatad % i Ja-12| h - ' i | i :
i o W AW g P W | JR-13 R ;
| N FAFY ' ; — —r—as S E———trasd | | | ;
: 337 Ay I b :
| o - - B e R ]
H (t)ls s ; | ' Lo i
I S: e 6 :r | . ll r !
)77 - | .
! Y Lien ra ot 57 : i
| T — = = e s |
l | i $TETE . |
' | MAwTENANER TP iim g 1213} ano i s
i w et 4l 4] e3¢ £ L
I ACIO@V |1 |1 ——mifG1E s ,—-—o-ks_s ET) ! [
i Actoav 22 - Ty g b :
[ EARTH 313 : e o e e e i i = i
| o Wi PERSOMAL pC2As sy (2) B ;
‘ 1] 1] +12v '
| T, |
l [ —E T on i [ I
/—E—— ala]vioy P
f_-_a G =15v |l | I
| 5 | N |
BRK1 15A - y L] ettt = i
AC1GAVA  Zan3CoRE CASTTRE | CiRCury FlorgersR | aut  in i W T PERSONAL PCBAsSY (3} i [ !
P - ; - w do—o-0ro AWG14 3] 1 _AWG1A [ ER 48R P TSy i & i
=l s 4o : “ z ey 8 —iTen £ ks
l : - i E i g ); _4 4] +1g I {3 +
s ———— T o e || |
154 w . i
BRK QT saagi e f J
2 W - ‘ ;
ACIOBVA  2ea?3 ips cAdTYRE SIRCLIT PRITECrOA 2 TG.Z] Ja-13 1# ‘ |
' =K.t J "_G [ T ' 1
= e — —. | ‘
JR-12% =5 { ! ] Coloc Abbreviacion
Black . g
| Red - R i -
| ,gi:: = gl- White - W
ge - Light Blue - LB
! Yellow . y Yel i =
Purple - 3 Pzﬂiow;sh Green 5 :g
| Grey - Gy . g
NOTE: 1 S UNLESS OTHERWISE SPECIFIED, 3. APPLY SOCXET CONTACT FOR priG CONNECTOR,
' mnm UNIVERSAL MAINTENANCE LOCK. AND PIN CONTACT FOR CAP COMyECTOR.
LINES UNLESS OTHERWISE SPECIFIED, 4. ALL WIRES SAME COLOURED oy SoME ROUTES,
AWG24, AND THICK LINES AMGIS. SHALL BE CONNECTED. . COMTROL Box (§) COMMECTION

sz B ooman ' _ DIAG-RAM (3£.)

B T
B R SO P R e G S RO S P D O PGPS




= ____

=

1 T

1

r

1

m E B B B B EBEBEEBEEEERDS.

r

M , FR | | I T

1 - 8

-

APPENDIX A  CONTROL BOX

A-1 Contrul Box (C)
|. Locadons and Funcdons of the PCBs

Locarions and funcdoas of the PCBs inside the PCB rack ar= as follows:

Mather PC8 (Master side) PCS rack Mather PCE (Siave side)

Y — >

N : Fa | !
- 7

[T [ W\ |
oo = @ o w5
sl |3 s S £5E8dE
I8 |8 S S 83383338 =
813 a 3 ggg St 1=
= ] 2 ‘=~
[ L
Locations of the PCBs
Name of the PC3 Funcdon of the PCB _
s CRAM-PC3 | Conmols each CPU 020 PCB on the master side and the siave side.
Z 2 [ CPUG20 PCB | Contols the product tharoughly.
2 RsrE Communicues with the personal PCB and the laser disc player.
SQUND-PCB | Conmols the sound.
% CPUC20 PCB | Conools the video.
% OBJ-PCB These thres PCBs create one scresn of video signals:
2 | ron-pC3
“ | DSP-PCB
| YMIX-PCB___ | Composes the vides signals of the PCB. and those. from the lase= disc piayer.—

1A




4. The Standard Settings of the Switches (DIP Switches And Jumper Switches) on Each
PCB
Ses= the descripdons of the conmrol box in the secdon “Daily Maintenancs™ for the type
of PCB and irs installadon posidon. '

2. LEDs on the slave CPU PCB

= Each LED checks the operadon in the numerical order (one © twelve). When it Snishes

checidng, it lights up. _] O Master CPU020 PCB
* The number 2 10 12 LEDs check the opexadons of the siave PCBs which correspond o four ‘¥ (Sexings of the DIP swich)
scresas one by one. The number 15 LED allows you to know which PCB is checked. ) DIP swi 1 2 3 3 S P = 3
- When all LEDs finish checking the aperarions of the PCBs, the qumber | © 8 LEDs light, and j | serueh
the aumber 9 to 16 LEDS starts lightdng and going off one by one in numerical ordex, then in ‘) Sw1 oN OFf | OFF | OFF \
the reverss ordes. _ SW3 OFE OFF QOFF | OFF | OFr OFF OFF | OFF
. ‘ SW4 OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF
-4 Seings of the jummper switch)
LED Checking Informadon Why the LED does nat Light l ( i - i
: « Jumper switch 1 2 3 4 3 § 7 8
16 | Green Lighting: Checking the PCB for the right screen. B Sewings aM CEN | INT | Vec | INT | FON | MON| MST
15 | Red Lighting: Checiing the PCB for the laft screen, ] }
14 | Yelow ~ O Slave CPUQ20 PCB
g g? The OBJ PC3 is inidalized. OBI'PCB - S b e s
is inigal e has an error.
| S | T . | B wE g | DIP switch 1 2 | 3 ] & | s § | 7 [ 8
Ig g::n (S)TheOBIPC’.‘BIintdznism;ns.fe':raq. (S) The OBJ PCB has an errur, B SW1 ON ON | ON OFF
(S) The OBJ PCB paiezz RAM is inidalized. (S) The OBJ PCB has an exror. | ‘l v orf | ore | o Toer TorE | o= | o | o
8 | Yelow | (S)ThePGN PCR is inialized (S The PGN PC3 has an eror. ' SW4 | ON ON OFF | OFF | OFF | OFF | OFF | OFF
7 | Grem (S) The DSP PCB is inidaiized. (S) The DSP PCS has an exror. '
6 | Red (S) The DSP PCB RAM is tasted. (S) The DSP PCRB has an arror. (Settings of the jumper swich)
i Yellow (S) The OBJ PCB palets RAM is tested. (S) The OBJ PCB has an error. B T et 1 D) 3 ” 3 5 7 8
3 | Red (S) The OBJ PCB RAM is tested. (S) The OBJ PCB has an exor. . Settings IM | CGN| INT | No | OUT | FON | HON | SLV
2 | Yellow | (S)TheOBJPCB C138 is inigalized. (S) The OBJ BCB has an emur. mark
1 Green Programs are transfemrsd (S) The CPUPCB, C-RAM PC3 —
or bus czhie has an error. o O OBJ (D) PCB
(Serdngs of the jumper switch)
| . ' Jumper swich 1 2 3 |4 5 6 7
" 3 Serrings M 2M 124M P P EPl | INTER 12.4M
3. RSPCB | ) LACE
. %fkﬂuﬁi{}wh&tﬁeﬁ?@mmﬂy. When it lights or goes off, the RS . ' Tumaper swicch 5 0.1 12 3 14 33 6 ] 17
! B — Sexings @M | 1M | 68020] VPZ | SLAVE SLAVE SLAVE SLAVE
' P Jumper switch 18 19 20 | 2.2
LED RS BCB - ' Sexings SLAVE | SLAVE | 12DOT | 10MB
3 | Red Flashes when dag is recsived ) QBGNTLE .
Yellow Flashes when dac is forred | (Setdngs of the jumper switch)
1 | Green | Flashes when the RS PCB is operating. - Jurnper switch 1 2 3 4 5 6 ] 8
' : = Sewings NI3 NI2 | NIl | NJO |FFD1l| FFDI0| 256K | 256K
| fixed | fixed

2A




O DSP PCB

SA

(Scdngs of the DIP swirch) A2 Control Bax (R)
DIP switch 1 2 3 4 :
SW1 OFF | OFF | ON | ON % About the Personal PCB
| ' The locatons and funcdons of the PCBs inside the PCB rack are as follows:
(Semings of the jumper mmh) - |
Jumper swicch 1. 2 T 3 4 3 6 7 8
emngs Ve Yeo [eh Yee GND GND Vez ' e
‘ fixed = Wood engraving part CSHE ;];‘F}
_ . o - = ﬁiiéiifﬁ:{
Jumper switch 9 10 11 14 15 16 : IS = =T 'Mm —
" Semngs Yee ND | Vec Ve | GND YEe Veo | GND " : =
B : . Personal 7C8 (3) [ Persunaj BCB (2 Pomnat.PCB (1) D D
Jumper swirca 17 18 | . | l ! ._]
[ Sewmngs Vec Ve —q™ - : | [+ Crui protecsr 1
- ) [- LT cmit protecsr 2
O RS PCB ] - A 2T o |
(Semings of the DIP switch) _ =g : T Ascutaarz | - 1 !
DIP switch 1 % 3 4 5 6 7 g i \ . Tapping card spacer x 3 .guﬁegzﬂator 1 g
w OFF = ' i 3 .
SW1 OFF OFF QFF OFr OFF | OFF QF= . Locking card spacerx 12 TeAC 1BV To AC 110V
(Semngs of the jumper switch) s
!umper swirch 1 2 3 .'
 Semngs 12M | DST | NC | -
OSOUNDPCB ' Name of the PCB | Function of the PCB
(Sexings of the DIP swirch) i : )
[ DIP swich 1 2 | 3 4 ED 6 7 g , Personal PCB (1) | Conmols the pesonal Assys 1 and 2, the operarion box and the relays.
SW1 OFF | OFf | OFF | OFF | OFf | OFt | OFr | OFF '
Personal PCB (2) Conrrols the personal Assys 3 and 4.
O YMIX PCB -
(Sewings of the jumper switch) |h . Personal PCB (3) | Conmols the personal Assy 5 and 6.
Jumper switch 1 2| 3 4 3 6 | 7 3 . .
" Sexings - |CCQLORI] 4 3.6V/ | 3.6V/ | 3.8Y] | Rl |COLORZ| & ' All personal PCBs gz the same If the personal PCB (1) is darmaged, replacs it with the
Rl Gl Bl : personal PCB (3).
Jumper switca 9 0 | Il [ T 1 13 ] 1a 1 15 16 ;
Setings 3.6V/ | 3.6V/ | 3.6Y/ | R2 |COLOR3| 4 | 3.6V/| 3.6V L |- Repiacing the Personal Assy
R2 G2 B2 R3 G3
[ (1) Disconnect all connectors connected to the personal PCB o be regiaced.
Jjumper switch 17 18 19 20 i 2 23 24 o . (2) Replacs the personal PCB with 2 new one.
Semings 3.6V/ R3 |COLOR4| 4 3.6V/ | 3.6V/ | 3.6/ R4 (3) Check the semings of the personal PCB.
_B3 ' R4 Ge | B4 I ' (4) Serthe gun. If you do aoc set the gun, the product does not play 2 game nor-
_ . s mally.
Jumper switch 25 26 [ 27 | B ] 2 30 | 31 32
Setangs Gl | BI G2 B2 G3 B3 G4 B2 . .
Jumper switch 33,34 | 35,36
Semngs 'y 3 f c
: -




']'I“.A

P|‘||bl

(2) The regularor | ourputs +5V and +/- 15V.
(3) The regulator 2 ourpues +12V,

Semings of the j switch)
(Semngs JUEEEST (4) The regulators e fixed with screws from the rear side of the mezl plate.

Jummper switeh —
| Sewing ~ | 139 |

Reguiator 2 Reguiator 1

Cannections of the Reguiators

A-4 Replacing the Relay

(1) Relays 1,2 and 3 conool the flash lighess (I, C, and R).

(2) .SSRs 1 w0 5 contel the reflector lamp, lamp (L), lamp R), pilet [2mp and
Lighdng system.

(3) Each relay shares the same socket with each SSR reflecdvely. Be sure o replacs
the relay with a new relay.

2. PERSONAL PCB A-3  About the Power Supply
(Setmings of the DIP switch) .
DIP switch 1 2 4 6 7 8 (1) The regulators are used as the power supply of the personal Assys and the per-
Sw1 OFF | OFF | OFF | OFF | OFf | OFf | OFF | CFF ) sonal PCBs.

% Metzal hoider of
relays

. Direction to
remaove 3 relay

| ¥ |

Put dicdes into the refays 1, 2, and 3.

-Connections ot.the relays and the SSAs

6A 7A




A-5 Replacing the Szobossape
(1) Remove the door and the conneczor,
(2) Remove four cross-head cap scrzws (M5 x 12) and the bracker for the srobo-

scope.
3 Rzmcvemm-hmdmp-m%xlﬂ).d:m i
the groundin
54) W&umhndmmmﬂxlm.mmmboig;:
Tomsmﬂ:hemboxap;foﬂow:hcmm&mcmmmd&.

Cross-head cup screw (M) M3 x 10
" Stroboscape

Cross-head cup screws (M) MS x 12

8A

i
=

[ =

[F
cmy  mm o

= [
o e g

r.
4k R & &

H

ﬂ-(: Cleaning the Laser Dise

A-8

Note: Do not wuch the surfacs of the laser disc with your hands.

1)
@

@)
4)

Tum off the laser disc player, thea amn it on again to unlock the laser disc player.
You can clean the laser disc which is put into the laser disc player.

Press the OPEN/CLLOSE switch on the front of the laser disc player, then ke
out the laser disc.

Clean the surfacs of the laser disc with soft cloth from its inside to its outside.
Check o see the surface of the laser disc, then insext it into the lasex disc player.

Replacing the Laser Disc Player
Note: Do not ouch the sixface of the laser disc with your hands.

(1)

@
3
4)
(5)
(6)

M
(®)

Turn off the laser disc player, thea oxn it on again to unlock the laser disc player.
You can clean the laser disc which is pur into the laser disc player.

Take out the laser disc form the laser disc player.

Turn off the product.

Disconnect the power cord.

Disconnect all harnesses and connecrors.

Set the 75 ohm switch on the rear of 2 new laser disc player to the same pesidon
as thar of the laser disc player to be replaced.

Replacs the laser disc player with this new one, then conne<t the harnesses,
connectors and power cord -

Tumn on the product, and check t ses the surface of the laser disc 1 insert it into
the laser disc player.

Replacing the Amplifier

0y
)

(3)
4

&)

Discoanes: the power cord. _

Disconnezt two connestors (a pair of JL12 and JL13 or a pair of JL14 and JL15)
which are conneced to the amplifier, then disconnect the harness for the speaksr.
Pull out the amplifier, and connest the harness for the speaker to a new amplifier.
Placs the new amplifier inside the AV rack, and connect all connectors, harness
for the speaker, and power cord w0 it.

Set each swirch of the new amplifier correctly. (Refer the Installaton Manual.)

9A




[P

—r

| P

APPENDIX B PROJECTOR
B _’-\, chhdng the Pro;c::ar

@ Truss head machine

Q@ Truss head machine

Sﬂ—&m\

(3) Open the maintenanea door.
(4) Disconnes: the connectors.

Projecror caver

Maintenance doar
Canneciors

Truss head machine /
Screws (MS x 10)




(6) Disconnect the RGB cable and the power cord
. (7) Remove rtwo hexagonal assembling bolts of the projector hanger.
B2 Removing the Projector Hanger Projector hanger _ P

& ::fﬁ i::j:wr: ‘;::;:rﬂ‘ Hexagonal assembiing bolts (M5 x 10)
with your hands. _

(2) Remove the hexagonal bolss
(M14 x 20, Flat washezs and
spring washers are used)
locared on the hook of the
projestor, thea the projector
hanger,

Adjusters (two)

4 (8) Slowly slide the projector
Hexagonal bott ; forward about 30 cm undl
it stops. Then lift up its

B front a linle, and slide it
: forward undl it stops.
Bring it down slowly so
thar it hangs verdeally.

Installing the Projeccor Hanger

(1) Foﬂowdieproc:-imforrmoving
the projector hanger in the reverse
order, and pull up the hook of the
Projestor o put the projector
hanger on it. Temporarily fix
them with the hexagonal belt
(M14 x 20, Flar washers and
spring washers ars used.).

(2) Lift up the rear edge of the projez-
tor hanger a lile, then bring down
the adjuster so that the hooked
. ikt T g,

(3) Make a half rorations of the ad-

Juster manually since it gess
turned.

(4) Fix the hexagonal bolt (M14 x 20,
Flac washers and spring washers
are used) of the hook firmly.

'_W

—n

(9) This step requires two persons to operate. Hold both sides of the
projector, then lift up the projector. Unhook the rear of the projector

hanger from the procusion of the hanger brackes, then remove the
projector.

l”‘_" r_‘_"_“

Protrusion of the hanger bracket Hanger bracket

B-3 Fixing the Projector
.Foliow._the procedure for removing the projector in the reverse order.
(Se=* Removing the Projector”.)

2B

3B




5B

4B

8.4 Ceaning the Lens of the Projector
[ (1) Loosen two truss head machine screws (M5 x 10) fixing the lens protecting
plate.
Quadmaiable (2) Remove the lens protectng plate to the directon indicated by the arrow mark,
- [ then clean the lens.
L JG4L JGB ch JG‘I (3) Clean the lens protwcting plate wo.
@ “""O “"@ - ': (Note) Clun:h:lcnsgcndywuhsoftdothmchasgm:becansc:helcusmbc
damaged easily.
SYNC/HD 8 G/GSYNC R Do not use the marerial such as thinner and glass cleaner o clean the leas.
BNCx4 RG8 I[N [
vioe0 AUDI[O VIDEOQ S VIDEQ Projector cover
MONITOR OQUI LINE I[N [ Truss head machine screws
Projector 1 L
Quadgraxial cabie
e — [ 8 ™
JG8 JGS JGS |
Q O O a) 2
SYNC/HD G/GSYNC R
BNCX"- RGE [N I- . Projector lens '\
©llo © 8
VIDEQ AUDIO VIDEQ S VIDEDQ
MON | TOR QUi LINE IN L '
Projector 2 [ .
Connections of the Projector at the Joint [ '




| PR

|

[_]

)

0

|

M

=

)

(o BN e BN

APPENDIX C  SPEAKERS

C-! Replacing the Base Speaker
(1) Remove eight 1 ouss head machine screws (M5 x 10),rhcn the ceater wall.

(2) Disconnect the connector of the base speaker.
(3) Remove two 2 hexagonal assembling bolts (M8 x 20), then the base speaker.
* To install the base speaker, follow the procedure above in the reverse order.

>\ Center wall

g
< W
|

@ Truss head machine screws (MS x 10)
/

@ Hexagonal assembiing
boits (M8 x 20)

/

Base speaker

Connector .~

@ Truss head machine
screws (M5 x 10)




C-2 Replacing the Base Speaker

The base speaker is located on the left side.

(1) Rcmcvcmmheadmachinesm@ﬁxIO).ﬂ:enmebasccoverof:hc
front panei (L).

(2) R::movefouru'uss head machine screws (MS x 10) fixing the front panel (L).

3 L&up:he&ontpand_a.).thenmveit.

4) D:sconne::the connector of the cube speaker.

(5) Remove two truss head machine screws (M5 x 30) fixing the speaker base (plate
of plywood), thea pull it out 1o your side. ‘

(6) Disconnect the connector of the speaker base.

), Rmemhexagonalbnlu(hﬁxu)&ombehiudthupakabasc.then
remove the base speaker.

(8) To insail 2 new base speaker, follow Steps (1) to (7) abave in the reverse order.

'Clean.ingtheSc:een
Clean the screen with soft and clean cloth.
Do not use thinner

2C

BB E BE B EE B

2 B
3. 2
23 3
g2 .ﬂ
3 ad-
8 % 2 =
8 Q
s 92_ %
GE] < w1 i
+|| 8 3
3 o 1 =2
! g =
'_—Z_rD] w L White 55'1
, Gray ;
Purple
o = g Blue -:-r;-
i
Green
‘- Yellow el
o Orange —,3—
= ity
-
|
i =
m = == Purple
1 % I Blue / / _)
| §)

Bas'a‘ speakar

3C

All harnasses lo ba used should be AWG18.

Connectlons'of the Shadow Aase Box with the Joint




(-3 Replacing the Cube Speaker

The cube speakess consists of a pair of the right speakerand the left one. Replace

them ar the same dme. o

(1) Remove two zuss head screws (M5 x 10) to remove the base cover of the front
panel R)or (L).

@ Remove four truss head screws (MS x 10) fixing the froat panel (R) or (L).

(3) Lift up the front panei (R) or (L) and remove it.-

(4) Disconnect the connettors of the cube speaker. '

&)} Removem&ussheadm:hinem(MﬁxSO)ﬁﬁngnhespcakwbasc(pancl
of plywood), and pull out the speaker base to your side.

(6) Removefowmheadmachinescrm(hﬁxm).thmd:ccubc@eakm

(7) Set the switch on the rear of a new cube speaker to DIRECT.

(8) To install the new cube speaker, follow Steps (1) to (6) in the reverse order.

Connector

Truss head machine

— screw (M5 x 30)
Truss head machine

~— screw (MS x 10)

Truss head machine
screw (M5 x 10)

Base cover
Front panel (R)
Truss head machine
screws (MS x 10) Cube soeaker
Sceaker base
Truss head machine .
screws (M5 x 30) Truss head machine
Base cover screw (MS x 10)
; Cube speaker
Truss head machine Connector
screw (M5 x 10) :
Base speaker
y)
N
Front panei (L) E

Truss head machine
screws (M5 x 1Q)

\ pegker basa
Hexagonal boit (M8 x 15)

APPENDIX D  SWITCHES
D-\ Replacing the Switches

. Removing the Conmol Assy
Remove four truss head machine screws M5 x 10), then the congol Assy

from the pillar wall (R) or (L).
Before removing the control Assy, disconnect the connector to avoid any
damage on the connector when removing the conrol Assy.

2. Replacing the START, TEST, And STOP Swirches _
To replace each of the START, TEST, and TOP switches, push it out hard
from the rear where the connectors are located. Each swirch is soldered and

fixed, so remove the soldering before removing the switcch.

Truss head machine screws (MS x 10)

cp/ L] . ":".
L] 3 ﬁf

- —
.

Conneciors

Control Assy
Control box

TEST switch
STOP switch

START switch

OPERATION switch_~1 —

W —

1D




D-2  Replacing the OPERATION Switch
(1) Tun the mezal knob located on the side of the connectors of the
OPERATION swirtch ant-clockwise. You can pull out the rear half of
the OPERATION swirch. '
(2) Turn the nut located on the conmol box side to pull out the front half of
the OPERATION switch.

D-3 Fixing the Control Panel
Follow the procedure for removing the control panel in the reverse order.

CPERATION switch

—

—» — — — —» (— —

APPENDIXE  LAMPS

£-| Replacingthe Step Lamp

(1) Remove four truss head machine screws (M5 x 10), then the rear plate from the
gun base Assy. Disconnect the connector not o give any damage to the connec-
tor.

(2) Remove four cup screws (M) (MS x 12),then remove the fuorescen, lamp
bracket from the rear plate. ‘

(3) Remove the fluoresceat” lamp (100V 10W).
L :':i:-s:all a new fluorescenr lamp, follow the procedure above in the reverse

Gun base Assy

Connector ;(

FlucrescenT lamo bracket

Cup screws (M) MS x 12 (four)

cenl” lamp

ear plate

j‘russ head machine screws M5 x 10 (four)




5‘3 Replacing the Incandescear Lamp-Used as the Gate Lamp.

(1) Remove four quss head machine :
screws (M5 x 10), then Lamp tase
the lamp caver.

(2) Remove two tuss head
(M5 x 10), thex the. " D> Truss head machine
lamp panel. '

(3) Push and oxm the
. ; - Jarmp
(ZO0W) to left to ~ |
e oai? aud il J
replacs it with 2 new one. S P

(4) To install 2 pew incandescent Truss head machine screws (M5 x 10)
lamp, follow Steps (1) o (3)
in the reverse order.

Replacing the Fluorescear Lamp Used As the Rear Lamp

(1) Renove four Tuss head machine ssews (MS x 10), then Bft up e lamp cover © remove it

(2) Replace the flucrescear lamp (100 V 20W) with a new one.

£-2 Replacing the Reflector Lamp

Note: The temperature of the reflector lamp becomes high. Do not replace the reflector
lamp especially while it is lighdng or immediately after you tumed it off. :

(1) Remove four cuss head machine screws (M5 x 10), then the reflector lamp box..
(2) Tum the reflector lamp to remave it.
(3) To install the reflector lamp, follow Steps (1) and (2) in the reverse order. ~

Reflector lamo box

"2 B B B B BE B B B |

i Truss hezd machine scraws (MS x 10
= Cata frame
Hzarness ;

- Truss head machine

Reftector [amp Truss head machine screw (M5 x 10) s screws(MSx10)
Truss head machine screws (MS x 10) Bracket for the sceaker J _' NS
- Cube spezker =2
-~ PO ey
3 REAR.
3 Tz
8 . o \ mestors iwa)
i PR 8

Truss head machine -
screws (MS5x10) .~

Cube speaker

FiugrascanT . lamp used for the rear lamo




E-4. Replacing the Fluorescent Lamp of the Ceater Signboard

(1) Open the maintenance docr.

€2) Dis:amnc:theccnnmofthecm:ignboud.

3) Rcmcvetwou'usshmdmchincsmws(hﬁxw)ﬁ'nmthecenn:rsignboard.

4 L?ﬁupﬁcmﬁgzboaﬂ&om&egmminbcdyaﬁrdcmnnhookigmcn
remove it 1o your side.

(5) Disconnect the pilot lamp.

(6 Rmve&rmmhndmcﬁncsms@vﬁx10).d1cnd:ebracketfcrthc
fluorescenT lamp.

(7) Replacs the fluorescent lamp (100V 40W) with 2 new one.

(8) To insmll a new flucrescent lamp, follow Stzps (1) to (6) above in the reverse
order.,

‘Tohsmﬂmmve&emﬁ@hairda&:hsmﬂaﬁcnmm

E-5 Replacing the Pilot Lamps of the Center Signboard
Whea the pilot lamp does not rotare, replacs the pilot lamp. When the pilot lamp
does not light, replace its light bulb (12V 6W).
(1) Follow Steps (1) to (5) of the Section E4.
(2) Remove four tuss head machine screws (M5 x 10), then four reflectors (right
and left).

(3) Remove three nuts (M4: Flat washers and spring washess are used.) fixing the

piloe lamp.
(4) Remove the pilot lamp, and replace it with a new one.
(5). Toinsmll a new pilot lamp, follow Steps (1) to (3) above in the reverse order.

Center signboard

kY ' ,{)“[/ P Bracket for the fluorescenT lamp
1>' N\ Jruss head machine scraws (M5 x 10)
N Flugrescant™ lamp
xruss head machine screws (MS x 10)

4E

£~ Replacing the Fluorescen® Lamps for the Gate Signboard _
(1) Remove four quss head machine screws (MS x 10) oa the rear side of the gate
signboard. ' .
(2) Remove the lamp brackes, thea the connector.
(3) Replace the fluorescenT lamp (100V 20W) with a new ane.
(4) Toinstall 2 new flzorescea” lamp, follow Steps (1) to (2) above in the reverse
order.

SE




F—-u

& ing the Fluorescent Lamps of the Screen Signboard
27ﬁ?pﬁveﬁxmhﬁdmhincmmﬁxIO).menthrmbasecovmoumc
@ wmhmdmchinem@ﬁlx 10) fixing the front panel (C).

(3) Lift up the front panel (C), then remove it
(4) Replace the fluorescenf™ lamps (100V 20W) with new ones.
(5) To insull the front panel, follow Steps (1) to (3) above in the reverse order.

r

,I,[.
b b hd b

r

ke

ki 1

Truss head machine screws (M3 x 10)

f
| S

S a e 4B W e

Base cover \

| }

P

.,_.
1

[ o——n

|

[ I { )
| ' | b
i |

1

Truss head machine screws (MS x 10) Front panei (C)_ __

APPENDIX F  PERSONAL ASSEMBLY

¥-\ Replacing the Gun Assy
The same parts are used for all six ses of gun Assys. All gun Assys are installed
according to the aumber sticker pasted on its conmoller. .
To replace the gun Assy, do not replace its conmoller, or paste the number sicker

corresponding © the gun Assy to be replaced.

|. Removing the Gun Assy

(1) Remove the flac-headed nnt (M4) and two cup screws (M) (M4 x 10) to
remove the limiring plate which is fixed on the Tay cover and the hole
cover,

(2) Remove four Tuss head machine screws (M6 x 12), then the tray cover.

(3) Remove two GT cap screws (LA) (M4 x 12), thea the hole cover.

(4) Disconnect the connectors connected to the ¢oin Assy.

(5) Remove four GT cap screws (LA) (M3 x 16), then the gun Assy.

2. Insulling the Gun Assy

(1) Install the gun Assy with four GT cap screws (LA) (M8 x 16).

(2) Connect the connestors (o the'coin Assy.

(3) Fix the hole cover with two GT cap screws (LA) (M4 x 12).

(4) Fix the may cover betwesn the hole cover and the limitng plate with the
flat-headed nut (M4).

(5) Fix the may cover on the gun ray with four truss head machine scrzws
M) M6 x 12).

(6) Fix the limirng plare on the gun tray with two cup screws M4 x 10).

/ \_Gun tray
Limiting piate (Rear side)
Gun base Assy
Coin Assy
e

I 1)

T 5 T




" Hole cover GT cap screws (LA) M8 x 16
GT cap screws (LA) M4 x 12

Cup screw (M) M4 x 10

Gun Assy

Limiting plate

Flat-headed nut M4

Coin Assy .~

~ Hole cover

Flat-headed nut M4

Cup screws MY M4 x10 -/

i § | I

Replacing the Speaker for the Gun™

(1) Remove the may cover. (Sez “§-\ Replacing the Gun Assy™)
(2) Disconnect the connectors from the speaker.

(3) Remove four cup screws (M) (M4 x 10), then the speaker,

* To install 2 new speaker, follow the procedure above in the reverse order.
(Thc wires of the positive connector are pink, and those of the negatve conneczor
are white and yellow.) :

Cennegiers g
Spezker ~ :

Cup screw (M) M4 x 10

3F




3.

i icar Is Shoe.
lacing the Hir LEDs Indicaring the Player.
iﬂ)p Remove six Tuss head machine screws (M4 x 8), then the conmoller.
9} Disconnect the connector of the Hit LEDs.
g; Rermove two pan-head assembling screws (M4 x 10), :hcn. the Hit I.EL'Js.rci
* To ins@il a new Hit LEDs, follow the procsdmre above in the reverse oraer.

Carntroller

N

Truss head machine scraws M4 x 8 (six)

Hit LEDs

Pan-head assambiing screws M4 x 10 (two)

4F

4 i"'_'i L-J “

—

-
o

¢-A Replacing the Geared Motor
(1) Remove the congoller. (Se= “$-3 Replacing the Hit LEDs Indicating the Player
Is, Shot™))
(2) Remove soldering betwesn the geared motor and the wires.

(3) Remove four hexagonal assembling bolts (MS x 16), then the moror plate.
(4) Remove one hexagon sockaz headed bolt (M5 x 10), then the shaking weight.
- (3) Remove four flar-headed screws, then the gearsd motor.

* To install a new geared motor, follow the procedure zbove in the reverse order.

Four hexagonal assembling boits (MS x 1)

Maotor plate

Gearéd matar

Geared motor

'\ Shaking weignht
Four lai-neaced scraws Ma x 3

SF




{,5 Replacing the Yawing Concol

(1) Remove the gun Assy. (See “$-)Replacing the Gun Assy™)

(2) Remove two pan-headed assembling bolts (M4 x 10), then the VOL bracke: (Y).

(3) Remove the hexagon socket headed bolt (M4 x 4), then the VOL gear from the
conmol.
* To inswll a new congol, follow the procedurs above in the reverse order.
(Notes) @ When you fix the hexagon socket headed bolt or the pan-head

© " assembling screws, paint a screw-locking agent.

@ Setthe VOL gear so that the hexagon socket headed boit (M4 x 4)
can be on the side of the volume connector when the gun is horizon-
rally placed.

@ After you replace the control, set the gun.

Controller

r}— T Yawing cantrol

B
\-uch-geas

6F /__Two pan-head assembling screws Md x 10

(A screw-lack agent is painted.)

' \ VOL bracket (Y)

C BN B BN B BE BN B

Ao Replacing the Pirching Control

(1) Remove six wuss head machine screws (M4 x 8), then the controller.
(2) Remove two pan-head assembling screws (M4 x 10), then the VOL bracker (P).
(3) Remove one hexagon socker headed bolt (M4 x 4), then the VOL gear from the
control. :
* To install a new pirching coneol, follow the procedure above in the reverse
arder. " '
(Notes) @ When you fix the hexagon socket headed bolt or the pan-head
assembling screws, paint a screw-locking agent.

@ Set the VOL gear so thar the hexagon socket headed bolt (M4 x 4)
can be locared as illusoared when you dlt the gun forwards and the
gun Stops.

@ After you replace the volume, - se¢ the gun.

VOL bracket (P}

Truss head machine

Pan-head assembling screws M4 x 10 (twa)
r'E. Nl (Screw lock is used.)
[} . ]
= i

Hexagon socket headed boit (M4 x 4)
(A screw-iock is painted.)

Hexagon socket headed boit M4 x 4




£€.71 Replacing the Trigger Micmo Switch

The same parts are used for micro sw'imhcsci'bommelcf:hmdmd:hcﬁgh: hand.
The following procsdure requires the skilled technique. Carefully follow the procs-
dure.

|| Removing the Trigger Micro Switch

(1) Remove six ouss head machine screws (M4 x 8), then the congoller.

(2) Discommect the connector from the trigger.

(3) Remove four hexagon sockst buton-headed screws and one hexagonal
out (M4) fixing the square pipe and the grip. Thenr avoid the wires which
is passed through the square pipe, and remove the grip from the pipe.

(4) Turn the grip (L) downwards, and remove one hexagon socket headed bolt
(M4 x 20) and one hexagonal nat (M4). Remove the grip (R) slowiy so
that the wigger and micro switch cannot be separated.

(3) Remove the micro switch from the grip (L).

Cartroiler /M

Trigger

< QJ

l

Truss head machine screws M4 x 8 (six)

Hexagon sacket headed boit M4 x 20 and
hexagonal nut (M4) (Remove them later.)

. ol
Trigger M4 x 25 and hexagonal nuts (M4) (four

each)
’ / (Remave them first.)

Grip (L)

Micro switch Cannecior . l i (20)
Lengtn of the tape

‘-‘

| -

=

1

N g

E . k " x o

=

1k

-

'_

==

—

€3 Fixing the Trigger Micro Swich

When the ape fixing the mico switch is peeled off or curled, replacs it with a
new one or follow the procadure for removing the tape in the reverse order 1o
fix it completely.

(1) Cover the micro swirch with the grip (R) on which the @pe is pasted after
installing the micro switch. Then, temporarily fix them with one hexagon
socket headed bolt (M4 x 20) and one hexagonal aut (M4).

(2) Pass the connecror of the micro switch through the square pipe, then
coanect it to the connector of the gun.

(3) Fix the grip on the square pipe with four hexagen socket button-headed
bolts (M4 x 25) and the hexagonal nuts M4). '

(4) Fix the conmoller with six quss head machine screws (M4 x 8).

(5) Check to see if the micro switch operates.

ok




r
4
_

OVERSEA POWER UNIT (A)

i INSTRUCTION MANUAL
L [ SPECIFICATIONS]
Rated input voltage : 100-120 V/200-240 V
- Maximum input current : 20 A/10 A
Rated input frequency : 50/60 Hz(common for 100 V and 200 V input
voltages)
) Rated output voltage : 100V
Rated output frequency : 50/60 Hz
- Maximum ocutput capacity : 2 kVA
Outer dimensions : 320(W) X 320(D) X 280(H) mm
En Total weight : 36 kg

[ PRECAUTIONS]

1. When moving or transporting the unit, do not give a big shock to it.

Do not move it in the disassembled state.

2. This unit is intended for indoor use. Do not install it outdoors.

3. Do not install the unit in an unstable place or on a vibrative floor.
4. Do not install the unit in a place exposed to direct sunshine, high
humidity, or dust. Also, in order to avoid a temperature increase of
the unit, do not install it near a heating apparatus.

5. Do not install the unit near an emergency exit or fire-fighting apparatus.
6. In order to avoid a temperature increase of the unit, do not block its
radiation port. Do not place other devices within 20 cm from the unit.
The maximum load capacity of this unit is 2 kVA. Do not connect any
devices which exceed this limit.

8. This unit has been adjusted to the field power specifications.

To make it doubly sure, check for a power input voltage.

1
|-

1
| .

s o A S G G o G ™

.i
-

—

[ INSTALLATION]

1. Moving the power unit
When moving the power unit, hold the front and rear handles. The handles
are collapsible; press a V mark to pop it out.(Refer to Fig. 1)
2. Opening the chassis
Remove the 12 screws on the sides and top of the unit. The upper chassis
can be detached.

~

f

Upper Chassis

-

—

N M
|

r

\

r

r
|

r




3, Component parts
For the component parts, trefer to Fig. 2.

4, Changing the grounding on the output side
The grounding conductor(green) of the power unit's secondary harness has
been attached to the lower frame upon shipment, together with that of the
primary harness l. When not connecting the secondary grounding, disconnect
only the secondary grounding conductor(leave the primary grounding
conductor attached as it is) and fix it with an accessory tie lap.{(Refer to
Fig. 2)

Lower Chassis

Tie Laps

: J
Transformer \
_l

AC Outlet Power Unit's Secondary Harness

Handle

Power Unit's
Primary Harness 2

Power Unit's
Secondary Harness

Circuit Praotector

Pawer Unit's
Primary Harness 1

Fig. 2

S. Replacing the circuit pratector
The circuit protector has been adjusted to the field voltage upon shipment
from the factory; a 20 A type has been attached for a 100-120 V district,
and a 10 A type for a 200-240 V district. When replacing the circuit
protector, remove the fasten receptacle connected to its rear and remove
4 setscrews.(Refer to Fig. 3) Whea putting back the wirings, wire as shown
in Fig. 3. Insert the fasten receptacle firmly deep into a terminal.
The model numbers and manufacturer of the circuit protects are as follows:

10 A type BAB2210311 MATSUSHITA ELECTRIC WORKS
20 A type BAB2220311 Ditto

Setscrew(4 Pieces)

Protector
Toznnn‘@
------ { Fasten Receptacle
|
! Top
'
]
b
i
1

1

&

| '] -th-/i'ri:rﬂarness 1
e

Primary Harness 2

[

--------

Rear of Circuit Protector

Fig. 3

Replacing the power plug

When replacing the primary-side power plug in accordance with the field
specifications, cut a cable at a position indicated by a broken line in
Fig. 4 and replace the plug. The following shows the color of each cable
wire and their respective connections.(Refer to Fig. 4)

White - Pawer unit's cold side
Black — Power unit's hot side

Green —> Frame grounding f__:@

Gr

Fig. 4

Setting the input voltage

The input voltage has been set in accordance with the field voltage upaon
shipment from the factory. When you change the setting, use the primary-
side tap of the transformer. Disconnect a green wire from the power unit's
primary harness 2 with a screwdriver and connect it to your desired tap to
change the voltage.(Refer to Fig. 5) When the voltage is changed, hawever,
check the circuit protector for its capacity.(Refer to "5. Replacing the
circuit protector") ’

o
I e
1 1) . =)
@
GY
El@ +) 8
il @
LIC) c
Elcz )| @
B
'+H l_J
“ oWy
Secondary Harness rimary Harness 2

Fig. 5 Top of Transformer




PIAGRAM

™
%3 WSULATION  TRANSFORMER

&Y 40V : 100V

" put ZW : I
BRK X6 % Jev
UNE si98  CIRLUT mrec;ohu(zwl S
BL_d oot gY 100V
el saa LA
GR
! ] . 6R x5
Il o]
i =
i 2
! L. zee'scoecormecame | AC. PLAGUE
e =

%-1.LINE OTHERWISE SPECIFIED INDICATES AWGl6.

2.ALL WIRES SAME COLORED ON SAME ROUTES SHALL BE CONNECTED.

3.WIRING OF PRIMARY SIDE SHALL BE CHANGED ON THE SPOT DEPENDS ON
THE INSTALLATION AREA.

4.AC PLAGUE SHALL BE REPLACED ON THE SPOT DEPENDS ON
THE INSTALLATION AREA.

S.EARTH OF THE SECONDARY CONSENT SHALL BE REMOVED ON THE SPOT
DEPENDS ON THE INSTALLATION AREA.

6.20A CIRCUIT PROTECTOR FOR 100-200V AREA
10A CIRCUIT PROTECTOR FOR 200-240V AREA




	page1
	page2
	page3
	page4
	page5
	page6
	page7
	page8
	page9
	page10
	page11
	page12
	page13
	page14
	page15
	page16
	page17
	page18
	page19
	page20
	page21
	page22
	page23
	page24
	page25
	page26
	page27
	page28
	page29
	page30
	page31
	page32
	page33
	page34
	page35
	page36
	page37
	page38
	page39
	page40
	page41
	page42
	page43
	page44
	page45
	page46
	page47
	page48
	page49
	page50
	page51
	page52
	page53
	page54
	page55
	page56
	page57
	page58
	page59
	page60
	page61
	page62
	page63
	page64
	page65
	page66
	page67
	page68
	page69
	page70
	page71
	page72
	page73
	page74
	page75
	page76
	page77
	page78
	page79
	page80
	page81
	page82
	page83
	page84
	page85
	page86
	page87
	page88



